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TEST REPORT

Report number : JPD-TR-17220-0
Issue date : November 2, 2017

The device, as described herewith, was tested pursuant to applicable test procedure and complies with
the requirements of;

FCC Part15 Subpart E

The test results are traceable to the international or national standards.

Applicant ) :  KYOCERA Corporation

Equipment under test (EUT) : Tablet

Model number . FA51

FCCID : JOYFA51

Date of test . October 12, 17, 19, 20, 21, 24, 25, 26, 2017
Test place : TUV SUD Zacta Ltd. Yonezawa Testing Center

5-4149-7, Hachimanpara, Yonezawa-shi,

Yamagata, 992-1128 Japan

Phone: +81-238-28-2881 Fax: +81-238-28-2888
Test results . Complied

The results in this report are applicable only to the equipment tested.

This report shall not be re-produced except in full without the written approval of TUV SUD Zacta Ltd.
This test report must not be used by the client to claim product certification, approval, or endorsement
by NVLAP, NIST, ILAC-MRA, or any agency of the federal government.
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1. Summary of Test

1.1 Purpose of test

It is the original test in order to verify conformance to FCC Part 15 Subpart E.

1.2 Standards

CFR47 FCC Part 15 Subpart E

1.2.1 Test Methods

ANSI C63.10-2013, KDB789033 D02 General U-NII Test Procedures New Rules v01r04

1.2.2 Deviation from standards

None

1.3 List of applied test to the EUT

= |t_ems Test items Condition Result
Section
15.407(a) 26dB Bandwidth Conducted PASS
15.407(a) Maximum Conducted Output Power Conducted PASS
15.407(a) Peak Power Spectral Density Conducted PASS
15.407(b) Radiated emissions
15.205 X . Radiated PASS
15.209 (Restricted Bands of Operation)
15.407(q) Freguency Stability Conducted PASS
15.207 AC Power Line Conducted Emissions Conducted PASS
1.3.1 Test set up
Table-Top
1.4 Modification to the EUT by laboratory
None
TOV SUD Zacta Ltd. Report number: JPD-TR-17220-0
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2. Equipment Under Test

EUT is the Tablet.

2.2 EUT information

Applicant

Equipment under test

Trade name
Model number
Serial number
EUT condition
Power ratings
Size

Environment
Terminal limitation

RF Specification
Protocol

Frequency range

Number of RF
Channels

Modulation type

Data rate

TOV SUD Zacta Ltd.
Test Report Rev.FCC-E2.1

2.1 General Description of equipment

KYOCERA Corporation

Yokohama Office 2-1-1 Kagahara, Tsuzuki-ku Yokohama-shi, Kanagawa,
Japan

Phone: +81-45-943-6253 Fax: +81-45-943-6314

Tablet

Kyocera

FA51

N/A

Pre-Production

Battery: DC 3.8V

(W) 126.0 x (D) 8.6 x (H) 214.0mm
Indoor and Outdoor use

-20°Cto 60°C

IEEES02.11a,
IEEE802.11n(HT20), IEEE802.11n(HT40)
IEEE802.11ac(HT20), IEEE802.11ac(HT40), IEEE802.11ac(HT80)

IEEE802.11a/n/ac(HT20): 5180MHz-5320MHz, 5500MHz-5700MHz
IEEE802.11n/ac(HT40): 5190MHz-5310MHz, 5510MHz-5670MHz
IEEE802.11ac(HT80): 5210MHz, 5290MHz, 5530MHz, 5610MHz

IEEE802.11a/n/ac(HT20): 19 Channels
IEEE802.11n/ac(HT40): 9 Channels
IEEE802.11ac(HT80): 4 Channels

IEEE802.11a/n/ac: OFDM (BPSK, QPSK, 16QAM, 64QAM, 256QAM)

IEEES02.11a: 6, 9, 12, 18, 24, 36, 48, 54 Mbps

IEEE802.11n (HT20 LGI): 6.5, 13, 19.5, 26, 39, 52, 58.5, 65Mbps

IEEE802.11n (HT20 SGI): 7.2, 14.4, 21.7, 28.9, 43.3, 57.8, 65, 72.2Mbps
IEEE802.11ac (HT20 LGI): 6.5, 13, 19.5, 26, 39, 52, 58.5, 65, 78, 86.5Mbps
IEEE802.11ac (HT20 SGI): 7.2, 14.4, 21.7, 28.9, 43.3, 57.8, 65, 72.2, 86.6, 96.1Mbps
IEEE802.11n (HT40 LGI): 13.5, 27, 40.5, 54, 81, 108, 121.5, 135Mbps

IEEE802.11n (HT40 SGI): 15, 30, 45, 60, 90, 120, 135, 150Mbps

IEEE802.11ac (HT40 LGI): 13.5, 27, 40.5, 54, 81, 108, 121.5, 135, 162, 180Mbps
IEEE802.11ac (HT40 SGl): 15, 30, 45, 60, 90, 120, 135, 150, 180, 200Mbps
IEEE802.11ac (HT80 LGI): 29.3, 58.5, 87.8, 117, 175.5, 234, 263.3, 292.6, 351, 390Mbps
IEEE802.11ac (HT80 SGl): 32.5, 65, 97.5, 130, 195, 260, 292.5, 325, 390, 433.3Mbps

Report number: JPD-TR-17220-0
FCC ID: JOYFA51
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Channel separation : IEEE802.11a/n/ac (HT20): 20MHz
IEEES02.11n/ac (HT40): 40MHz
IEEE802.11ac (HT80): 80MHz

Output power : 9.237mW (IEEE802.11a)
9.066mW (IEEE802.11n; HT20)
8.956mW (IEEE802.11n: HT40)
8.033mW (IEEE802.11ac: HT80)

Antenna type . Internal antenna

Antenna gain . 5.15-5.25GHz band: 2.9dBi
5.25-5.35GHz band: 2.9dBi
5.47-5.725GHz band: 4.0dBi

2.3 Variation of the family model(s)

Not applicable

2.4 Operating channels and frequencies

IEEE802.11a/n/ac (HT20)]

Channel Frequency [MHZ]
36 5180
40 5200
44 5220
48 5240
52 5260
56 5280
60 5300
64 5320
100 5500
104 5520
108 5540
112 5560
116 5580
120 5600
124 5620
128 5640
132 5660
136 5680
140 5700

TOV SUD Zacta Ltd. Report number: JPD-TR-17220-0

Test Report Rev.FCC-E2.1 FCC ID: JOYFA51
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IEEE802.11n/ac (HT40)]

Channel Frequency [MHZ]
38 5190
46 5230
54 5270
62 5310
102 5510
110 5550
118 5590
126 5630
134 5670

IEEE802.11ac (HT80)]

Channel Frequency [MHZ]
42 5210
58 5290
106 5530
122 5610

TOV SUD Zacta Ltd. Report number: JPD-TR-17220-0

Test Report Rev.FCC-E2.1 FCC ID: JOYFA51
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2.5 Operating mode

The EUT had been tested under operating condition.
There are three channels have been tested as following:

IEEE802.11a/n/ac (HT20) IEEE802.11n/ac (HT40) IEEE802.11ac (HT80)
e Channel FrT'?AL:_'le]] cy Channel FrT&L:_'ezr]] cy Channel FrT&L:_'ezr]] cy

36 5180 38 5190 42 5210
5.2GHz Band 40 5200 - - - -

48 5240 46 5230 - -

52 5260 54 5270 58 5290
5.3GHz Band 56 5280 - - - -

64 5320 62 5310 - -

100 5500 102 5510 106 5530
5.6GHz Band 116 5580 110 5550 122 5610

140 5700 134 5670 - -

The pre-test has been conducted to determine the worst-case mode from all possible combinations between
available modulations, data rates.

Band Modulation Type Data Rate

IEEE802.11a: OFDM 6Mbps
IEEE802.11n (HT20): OFDM MCSO (6.5Mbps)
5.2GHz Band IEEE802.11n (HT40): OFDM MCSO (13.5Mbps)
IEEE802.11ac (HT80): OFDM MCSO (29.3Mbps)

IEEE802.11a: OFDM 6Mbps
IEEE802.11n (HT20): OFDM MCSO (6.5Mbps)
5.3GHz Band IEEE802.11n (HT40): OFDM MCSO (13.5Mbps)
IEEE802.11ac (HT80): OFDM MCSO (29.3Mbps)

IEEES02.11a: OFDM 6Mbps
IEEE802.11n (HT20): OFDM MCSO (6.5Mbps)
5.6GHz Band IEEE802.11n (HT40): OFDM MCSO (13.5Mbps)
IEEE802.11ac (HT80): OFDM MCSO (29.3Mbps)

The field strength of spurious emissions was measured at each position of all three axis X, Y and Z to compare

the level, and the maximum noise.
The worst emission was found in Z axis and the worst case recorded.

2.6 Operating mode

[Tx mode]
i) Test program setup to the DM tool
ii) Select a Test mode
Operating frequency: 5.2GHz Band, 5.3GHz Band, 5.6GHz Band
i) Start test mode

[Rx mode]
i) Test program setup to the DM tool
ii) Select a Test mode
Operating frequency: 5.2GHz Band, 5.3GHz Band, 5.6GHz Band
i) Start test mode

TOV SUD Zacta Ltd.
Test Report Rev.FCC-E2.1

Report number: JPD-TR-17220-0
FCC ID: JOYFA51
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3. Configuration of equipment

3.1 Equipment(s) used

No. Equipment Company Model No. Serial No. FCCID/DoC | Comment
1 | Tablet KYOCERA FA51 N/A JOYFA51 EUT
2 | AC Adapter au N/A N/A N/A *
3 | USB conversion | ANKER N/A N/A N/A *
connector
*. AC power line Conducted Emission Test.
3.2 Cable(s) used
No. Cable Length[m] Shield Connector Comment
a | Micro USB cable (for AC Adapter) 1.0 Yes Metal *
*. AC power line Conducted Emission Test.
3.3 System configuration
1. Tablet
(EUT)
UsBTypeC | 3. a. 2. AC Adapter AC 120V
micro USB 60Hz
Type-B

Notel: Numbers assigned to equipment or cables on this diagram correspond to the list in “3.1 Equipment(s) used” and “3.2 Cable(s) used”.

TOV SUD Zacta Ltd.
Test Report Rev.FCC-E2.1

Report number: JPD-TR-17220-0

FCC ID: JOYFA51
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Zacta

4. 26dB Bandwidth and 99% Occupied Bandwidth

4.1 Measurement procedure
[FCC 15.407(a), KDB 789033 D02, Section C, D]

The 26dB bandwidth and 99% occupied bandwidth is measured with a spectrum analyzer connected to the
antenna terminal, while EUT is operating in transmission mode at the appropriate center frequency.

The spectrum analyzer is set to;
- RBW=200kHz/430kHz/820kHz, VBW=620kHz/1.3MHz/2.4MHz, Span=40MHz/80MHz/160MHz
Sweep=auto, Detector=Peak, Trace mode=Max hold
The EUT was set to operate with following conditions.
- 5.2GHz Band, 5.3GHz Band, 5.6GHz Band
The test mode of EUT is as follows.
- Tx mode

- Test configuration

Spectrum
EUT Attenuator Analyzer
Coaxial cable
4.2 Limit
None
4.3 Measurement result
Date . October 17, 2017
Temperature . 223 [C]
Humidity o 424 [%)] Test engineer
Test place . Shielded room No.4 Chiaki Kanno
Frequency 26dB bandwidth 999% Occupied bandwidth
Mode Band Channel
(MHz) (MHz) (MHz)
36 5180 21.887 16.7858
5.2GHz
40 5200 21.611 16.7165
Band
48 5240 21.599 16.7596
52 5260 21.399 16.7237
5.3GHz
802.11a 56 5280 21.864 16.7240
Band
64 5320 21.521 16.7236
100 5500 21.607 16.7325
5.6GHz
116 5580 21.470 16.7678
Band
140 5700 21.204 16.7197
TOV SUD Zacta Ltd. Report number: JPD-TR-17220-0

Test Report Rev.FCC-E2.1 FCC ID: JOYFA51
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Frequency 26dB bandwidth 999% Occupied bandwidth
Mode Band Channel
(MH2) (MH2z) (MH2)
36 5180 21.763 17.7986
5.2GHz
40 5200 22.231 17.8342
Band
48 5240 21.832 17.8276
52 5260 22.023 17.8463
802.11n 5.3GHz
56 5280 22.232 17.8372
(20MHz) Band
64 5320 21.876 17.8136
100 5500 22.206 17.8054
5.6GHz
116 5580 21.723 17.7782
Band
140 5700 21.890 17.7906
Frequency 26dB bandwidth 99% Occupied bandwidth
Mode Band Channel
(MH2) (MH2z) (MH2)
5.2GHz 38 5190 43.049 36.1356
Band 46 5230 43.888 36.1319
5.3GHz 54 5270 43.666 36.1114
802.11n
Band 62 5310 43.108 36.1420
(40MHzZ)
102 5510 42,951 36.1053
5.6GHz
110 5550 44.005 36.2247
Band
134 5670 42.657 36.1216
Frequency 26dB bandwidth 99% Occupied bandwidth
Mode Band Channel
(MHz) (MHz) (MHz)
5.2GHz
42 5210 83.926 74.6984
Band
. 5.3GHz
802.11ac 58 5290 83.829 74.6756
(80MHz2) Band
5.6GHz 106 5530 83.074 74.7144
Band 122 5610 83.343 74.6613
TOV SUD Zacta Ltd. Report number: JPD-TR-17220-0
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4.4 Trace data
[IEEE802.114]
(5.2GHz Band)

Channel: 36

Channel: 40

Channel: 48
TUV SUD Zacta Ltd.

Test Report Rev.FCC-E2.1
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Ref 26 dBm Atten 20 dB

P eak

LB/ T e

s b

L

Larw

ML 52

Center 5180 08 GHz

kRes BH 200 kiz

Occupied Bandwidth
16.7858 MHz

#UBH 620 kHz

Transmit Freq Error  -5.087 kHz
% dB Bandwidth 21.387 MHz

Span 48 MHz
Sweep 1 ms (1001 pts)

Occ BH % Pwr 99,88 %
®dB -26.00 dB

Ref 28 dBm Atten 26 dB

P eak

=
m
=
a3

/,1-6

o
1.5
1B 5

™. d

e,

Laf

ML 52

Center 9.200 80 GHz
#Res BH 206 kHz

Occupied Bandwidth
16.7165 MHz

#UBH 620 kHz

Transmit Freq Error  -2.4589 kHz
% dB Bandwidth 21611 MHz

Span 48 MHz
Sweep 1 ms (1001 pts)

Occ BH % Pwr 99,08 %
% dB  -26.00 dB

Ref 26 dBm Atten 20 dB

P eak

E qme

5E
<

= 4

|

MMAJ'I"'

Pl

Larw

ML 52

Center 5.240 08 GHz

¥Res BH 200 kHz

Occupied Bandwidth
16.7596 MHz

#UBH 620 kHz

Transmit Freq Error  1.467 kHz
% dB Bandwidth 21.599 MHz

Span 48 MHz
Sweep 1 ms (1001 pts)

Occ BH % Pwr 99,88 %
®dB -26.00 dB

Report number: JPD-TR-17220-0
FCC ID: JOYFA51



(5.3GHz Band)
Channel: 52
Channel: 56
Channel: 64
TUV SUD Zacta Ltd.

Test Report Rev.FCC-E2.1

Agilent

Ref 26 dBm
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Atten 26 dB

P eak

Y

L

Larw

ML 52

Center 5.260 08 GHz
#Res BN 260 kHz

16

Transmit Freq Error
% dB Bandwidth

#UBH 620 kHz

Occupied Bandwidth

.7237 MHz

17.397 kHz
21.399 MHz

Span 48 MHz
Sweep 1 ms (1001 pts)

Occ BH % Pwr 99,88 %
®dB -26.00 dB

Agilent

Ref 26 dBm

Atten 26 dB

P eak

¢
a
o

A

WWW

Larw

ML 52

Center 5.2800 08 GHz
#Res BN 260 kHz

16

Transmit Freq Error
% dB Bandwidth

#UBH 620 kHz

Occupied Bandwidth
7240 MHz

5.909 kHz
21.564 MHz

Span 48 MHz
Sweep 1 ms (1001 pts)

Occ BH % Pwr 99,88 %
®dB -26.00 dB

Agilent

Ref 26 dBm

Atten 26 dB

P eak

,,,—-O

M

s,

Larw

ML 52

Center 5.320 08 GHz
#Res BN 260 kHz

16

Transmit Freq Error
% dB Bandwidth

#UBH 620 kHz

Occupied Bandwidth
7236 MHz

—2.983 kHz
21.521 MHz

Span 48 MHz
Sweep 1 ms (1001 pts)

Occ BH % Pwr 99,88 %
®dB -26.00 dB

Report number: JPD-TR-17220-0
FCC ID: JOYFA51



(5.6GHz Band)
Channel: 100

Channel: 116

Channel: 140

TOV SUD Zacta Ltd.
Test Report Rev.FCC-E2.1

Agilent

Ref 26 dBm
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Atten 26 dB

P eak

¢
s

Iy

i

WWM Iy

Larw

ML 52

Center 5.500 08 GHz
#Res BN 260 kHz

#UBH 620 kHz

Span 48 MHz
Sweep 1 ms (1001 pts)

Occupied Bandwidth
16.7325 MHz

Transmit Freq Error

16.3249 kHz

Occ BH % Pwr
% dB

99.00 7
-26.00 B

% dB Banduidth

21.607 MHz

Agilent

Ref 26 dBm

Atten 26 dB

P eak

=y

5

Wi,

Larw

ML 52

#Res BH 200 kHz

% dB Banduidth

Transmit Freq Error

Center 5.5800 08 GHz

#UBH 620 kHz

Occupied Bandwidth

16.7678 MHz

-16.882 kHz
21.470 MHz

Span 48 MHz
Sweep 1 ms (1001 pts)

Occ BH % Pwr 99,88 %
®dB -26.00 dB

Agilent

Ref 26 dBm

Atten 26 dB

P eak

|

T, A

Pad

J
b

T

iy

Wt

Larw

ML 52

#Res BH 200 kHz

Center 5.700 08 GHz

#UBH 620 kHz

Span 48 MHz
Sweep 1 ms (1001 pts)

Occupied Bandwidth
16.7197 MHz

Occ BH % Pwr
% dB

99.00 7
-26.00 B

Transmit Freq Error
% dB Bandwidth

~3.483 kHz
21.204 MHz

Report number: JPD-TR-17220-0
FCC ID: JOYFA51



[IEEE802.11n (HT20)]
(5.2GHz Band)
Channel: 36

Channel: 40

Channel: 48

TOV SUD Zacta Ltd.
Test Report Rev.FCC-E2.1
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Agilent

Ref 26 dBm

Atten 26 dB

P eak

B &WMWW

Larw

ML 52

Center 5180 08 GHz
#Res BN 260 kHz

Occupied Bandwidth
17.7986 MHz

Transmit Freq Error  -6.455 kHz

% dB Bandwidth 21.763 MHz

#UBH 620 kHz

Span 48 MHz
Sweep 1 ms (1001 pts)

Occ BH % Pwr 99,88 %
®dB -26.00 dB

Agilent

Ref 28 dBm

Atten 26 dB

P eak

1B/ L A . e

Al

VAl

ki =

Laf

ML 52

Center 5.200 @3 GHz

¥Res BH 206 kHz

Occupied Bandwidth
17.8342 MHz

Transmit Freq Error  10.562 kHz
% dB Bandwidth 22,231 MHz

#UBH 620 kHz

Span 48 MHz
Sweep 1 ms (1001 pts)

Occ BH % Pwr 99,08 %
% dB  -26.00 dB

Agilent

Ref 20 dBm

Atten 26 dB

P eak

Laf

ML 52

Center 5.240 @@ GHz
#Res BN 260 kHz

Occupied Bandwidth
17.8276 MHz

Transmit Freq Error 22,025 kHz

% dB Bandwidth 21.832 MHz

#UBH B2@ kHz

Span 48 MHz
Sweep 1 oms (1001 pis)

Occ BH % Pwr ag.88
% dB -26.00 dB

Report number: JPD-TR-17220-0
FCC ID: JOYFA51



(5.3GHz Band)
Channel: 52
Channel: 56
Channel: 64
TUV SUD Zacta Ltd.

Test Report Rev.FCC-E2.1
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Agilent

Ref 28 dBm Atten 26 dB

P eak

Lafw

ML 52

Center 5.260 @@ GHz

Res BH 200 kHz

Occupied Bandwidth
17.8463 MHz

#UBH 620 kHz

Transmit Freq Error  10.185 kHz
% dB Bandwidth 22823 MHz

Span 48 MHz
Sweep 1 ms (1001 pts)

Occ BH % Pwr 99,08 %
% dB  -26.00 dB

Agilent

Ref 26 dBm Atten 20 dB

P eak

HE/ ?"MWWM

.

| A

‘fﬂlww

Larw

ML 52

Center 5.280 08 GHz

¥Res BH 200 kHz

Occupied Bandwidth
17.8372 MHz

#UBH 620 kHz

Transmit Freq Error  24.718 kHz
% dB Bandwidth 22,252 MHz

Span 48 MHz
Sweep 1 ms (1001 pts)

Occ BH % Pwr 99,88 %
®dB 26,00 JB

Agilent

Ref 26 dBm Atten 20 dB

P eak

Larw

ML 52

Center 5.320 08 GHz

kRes BH 200 kiz

Occupied Bandwidth
17.8136 MHz

#UBH 620 kHz

Transmit Freq Error  5.701 kHz
% dB Bandwidth 21.576 MHz

Span 48 MHz
Sweep 1 ms (1001 pts)

Occ BH % Pwr 99,88 %
®dB -26.00 dB

Report number: JPD-TR-17220-0
FCC ID: JOYFA51



(5.6GHz Band)
Channel: 100
Channel: 116
Channel: 140
TUV SUD Zacta Ltd.

Test Report Rev.FCC-E2.1
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Agilent

Ref 28 dBm Atten 26 dB

P eak

WW“WM

Lafw

ML 52

Center 5.500 @@ GHz

WRes BH 200 kHz

Occupied Bandwidth
17.8054 MHz

#UBH 620 kHz

5.323 kHz
22,206 MHz

Transmit Freq Error
% dB Bandwidth

Span 48 MHz
Sweep 1 ms (1001 pts)

Occ BH % Pwr 99,08 %
% dB  -26.00 dB

Agilent

Ref 26 dBm Atten 20 dB

P eak

T

Wttt

Larw

ML 52

Center 5.530 08 GHz

¥Res BH 200 kHz

Occupied Bandwidth
17.7782 MHz

#UBH 620 kHz

-5.943 kHz
21.723 MHz

Transmit Freq Error
% dB Bandwidth

Span 48 MHz
Sweep 1 ms (1001 pts)

Occ BH % Pwr 99,88 %
®dB 26,00 JB

Agilent

Ref 26 dBm Atten 20 dB

P eak

“Wmm

Larw

ML 52

Center 5700 08 GHz

kRes BH 200 kiz

Occupied Bandwidth
17.7906 MHz

#UBH 620 kHz

9.405 kHz
21.598 MHz

Transmit Freq Error
% dB Bandwidth

Span 48 MHz
Sweep 1 ms (1001 pts)

Occ BH % Pwr 99,88 %
®dB -26.00 dB

Report number: JPD-TR-17220-0
FCC ID: JOYFA51



[IEEE802.11n (HT40)]
(5.2GHz Band)
Channel: 38

Channel: 46

TOV SUD Zacta Ltd.
Test Report Rev.FCC-E2.1
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Ref 26 dBm

Atten 26 dB

P eak

Larw

ML 52

Center 5190 08 GHz
#Res BH 430 kHz

Occupied Bandwi

Transmit Freq Error
% dB Bandwidth

#BH 1.3 MHz

dth

36.1356 MHz

—6.777 kHz
43.049 MHz

Span 50 MHz
Sweep 1 ms (1001 pts)

Occ BH % Pwr 99,88 %
®dB -26.00 dB

Ref 26 dBm

Atten 26 dB

P eak

?,MMMM

J

o

")

e it e

Larw

ML 52

Center 5.2300 08 GHz
#Res BH 430 kHz

Occupied Bandwi

Transmit Freq Error
% dB Bandwidth

#BH 1.3 MHz

dth

36.1319 MHz

2.185 kHz
43,588 MHz

Span 50 MHz
Sweep 1 ms (1001 pts)

Occ BH % Pwr 99,88 %
®dB -26.00 dB

Report number: JPD-TR-17220-0
FCC ID: JOYFA51



(5.3GHz Band)
Channel: 54

Channel: 62

TOV SUD Zacta Ltd.
Test Report Rev.FCC-E2.1
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Ref 28 dBm

Atten 26 dB

P eak

B/ D R

Ottt 'If

1.5
B 4 .I“/

| -

KL T

Lafw

ML 52

Center 5.270 @@ GHz

WRes BH 430 kHz

Occupied Bandwidth
36.1114 MHz

Transmit Freq Error  5.847 kHz
% dB Bandwidth 43,666 MHz

#BH 1.3 MHz

Span 50 MHz
Sweep 1 ms (1001 pts)

Occ BH % Pwr 99,08 %
% dB  -26.00 dB

Ref 20 dBm

Atten 26 dB

P eak

LALTIY

Lafw

ML 52

Center 5310 00 GHz

¥Res BH 430 kiiz

Occupied Bandwidth
36.1420 MHz

Transmit Freq Error  11.625 kHz
% dB Bandwidth 43,1605 MHz

#BEH 1.3 MHz

Span 58 MHz
Sweep 1 oms (1001 pis)

Occ BH % Pwr ag.88
% dB -26.00 dB

Report number: JPD-TR-17220-0
FCC ID: JOYFA51



(5.6GHz Band)

Channel: 102

Channel: 110

Channel: 134
TUV SUD Zacta Ltd.

Test Report Rev.FCC-E2.1
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Agilent

Ref 28 dBm Atten 26 dB

P eak

el

Wnuh. Il

Lafw

ML 52

Center 5.510 80 GHz
#Res BH 436 kHz

Occupied Bandwidth
36.1053 MHz

#BH 1.3 MHz

Transmit Freq Error  536.345 Hz
% dB Bandwidth 42,951 MHz

Span 50 MHz
Sweep 1 ms (1001 pts)

Occ BH % Pwr 99,08 %
% dB  -26.00 dB

Agilent

Ref 26 dBm Atten 20 dB

P eak

T &

"
T L

Larw

ML 52

Center 5.550 0@ GHz

¥Res BH 430 kHz

Occupied Bandwidth
36.2247 MHz

#BH 1.3 MHz

Transmit Freq Error  -5.402 kHz
% dB Bandwidth 44,065 MHz

Span 50 MHz
Sweep 1 ms (1001 pts)

Occ BH % Pwr 99,88 %
®dB 26,00 JB

Agilent

Ref 26 dBm Atten 20 dB

P eak

‘\Nﬁ[m Nl
el e g

Larw

ML 52

Center 5670 08 GHz

kRes BH 430 kiz

Occupied Bandwidth
36.1216 MHz

#BH 1.3 MHz

Transmit Freq Error  -9.011 kHz
% dB Bandwidth 42657 MHz

Span 50 MHz
Sweep 1 ms (1001 pts)

Occ BH % Pwr 99,88 %
®dB -26.00 dB

Report number: JPD-TR-17220-0
FCC ID: JOYFA51



[[EEE802.11ac (HT80)]
(5.2GHz Band)

Channel: 42
(5.3GHz Band)

Channel: 58
TUV SUD Zacta Ltd.

Test Report Rev.FCC-E2.1
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Ref 26 dBm

Atten 26 dB

P eak

B/ G T

Offst !

1.3
i >

b

Larw

ML 52

Center 5.210 08 GHz

kRes BH 620 kiz

Occupied Bandwidth
74.6984 MHz

#BH 2.4 MHz

Transmit Freq Error 20,894 kHz
% dB Bandwidth 53,926 MHz

Span 166 MHz
Sweep 1 ms (1001 pts)

Occ BH % Pwr 99,88 %
®dB -26.00 dB

Ref 26 dBm

Atten 26 dB

P eak

e/ %MWM

Offst IJ

1.3
i >

Larw

ML 52

Center 5.290 08 GHz

kRes BH 620 kiz

Occupied Bandwidth
746756 MHz

#BH 2.4 MHz

Transmit Freq Error 34856 kHz
% dB Bandwidth 53,329 MHz

Span 166 MHz
Sweep 1 ms (1001 pts)

Occ BH % Pwr 99,88 %
®dB -26.00 dB

Report number: JPD-TR-17220-0
FCC ID: JOYFA51



(5.6GHz Band)
Channel: 106
Channel: 122
TUV SUD Zacta Ltd.
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Page 22 of 159

Ref 26 dBm

Atten 26 dB

P eak

B/ o I RN

Offst }

1.3
i i

AN

Larw

ML 52

Center 5.530 08 GHz

kRes BH 620 kiz

Occupied Bandwidth
74.7144 MHz

#BH 2.4 MHz

Transmit Freq Error  -55.002 kHz
% dB Bandwidth 53,074 MHz

Span 166 MHz
Sweep 1 ms (1001 pts)

Occ BH % Pwr 99,88 %
®dB -26.00 dB

Ref 26 dBm

Atten 26 dB

P eak

E %Mﬂw

Offst '1’

1.3
i s/

LY

M

Larw

ML 52

Center 5610 08 GHz

¥Res BH 520 kHz

Occupied Bandwidth
746613 MHz

#BH 2.4 MHz

Transmit Freq Error  -56.136 kHz
% dB Bandwidth £3.343 MHz

Span 166 MHz
Sweep 1 ms (1001 pts)

Occ BH % Pwr 99,88 %
®dB -26.00 dB

Report number: JPD-TR-17220-0
FCC ID: JOYFA51
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5. Maximum Conducted Output Power

5.1 Measurement procedure
[FCC 15.407(a), KDB 789033 D02, Section E.2.b)Method SA-1, d)Method SA-2]

The peak power is measured with a spectrum analyzer connected to the antenna terminal, while EUT is
operating in transmission mode at the appropriate center frequency.

The spectrum analyzer is set to;
- RBW=1MHz, VBW=3MHz, Span=35MHz/70MHz/140MHz, Sweep=auto,
Detector=RMS, Trace mode=Averaging
The EUT was set to operate with following conditions.
- 5.2GHz Band, 5.3GHz Band, 5.6GHz Band
The test mode of EUT is as follows.
- Tx mode

- Test configuration

Spectrum
EUT Attenuator Analyzer

Coaxial cable

5.2 Limit

(1) For maobile and portable client devices in the 5.15-5.25GHz band, the maximum conducted output power
over the frequency band of operation shall not exceed 250mW provided the maximum antenna gain does
not exceed 6dBi.

(2) For the 5.25-5.35GHz and 5.47-5.725GHz bands, the maximum conducted output power over the
frequency band of operation shall not exceed the lesser of 250mW or 11dBm + 10logB, where B is the
26dB emission bandwidth in megahertz.

(3) For the 5.725-5.85GHz bands, the maximum conducted output power over the frequency band of operation
shall not exceed 1W.

TOV SUD Zacta Ltd. Report number: JPD-TR-17220-0
Test Report Rev.FCC-E2.1 FCC ID: JOYFA51
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<Qutput Power Limit Calculation>

- Calculated Antenna Determined
Power Limit . . .
Band Mode Limit Gain Limit
(mw) )
(dBm) (dBi) (dBm)
802.11a
802.11n
5.2GHz HT20
250 23.97 29 23.97
Band 802.11n
HT40
802.11ac
HT80
Power Limit )
(W) Calculated Antenna Determined
Band Mode P Limit Gain Limit
eas C .
(dBm) (dBi) (dBm)
(MH2)
250 23.97
802.11a 23.97
21.399 24.30
802.11n 250 23.97
23.97
5.3GHz HT20 21.876 24.40 29
Band 802.11n 250 23.97 '
23.97
HT40 43.108 27.35
802.11ac 250 23.97
23.97
HT80 83.829 30.23
Power Limit _
(MW) Calculated Antenna Determined
Band Mode Limit Gain Limit
Least 26dBc BW (dBm) (dBi) (dBm)
(MH2)
250 23.97
802.11a 23.97
21.204 24.26
802.11n 250 23.97
23.97
5.6GHz HT20 21.723 24.37 40
Band 802.11n 250 23.97 '
23.97
HT40 42.657 27.30
802.11ac 250 23.97
23.97
HT80 83.074 30.19
TOV SUD Zacta Ltd. Report number: JPD-TR-17220-0

Test Report Rev.FCC-E2.1 FCC ID: JOYFA51



5.3 Measurement result
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Date October 17, 2017
Temperature 223 [C]
Humidity 424 %] Test engineer
Test place Shielded room No.4 Chiaki Kanno
Duty Cycle Test Test
Frequency Reading DCF
Mode Channel On On+Off Result Result
(MHz) (dBm) X (dB)
Time(ms) Time(ms) (dBm) (mWw)
36 5180 9.30 9.325 8.561
40 5200 9.24 1.364 1.372 0.994 0.025 9.265 8.444
48 5240 9.63 9.655 9.237
52 5260 9.51 9.535 8.985
802.11a 56 5280 9.37 1.364 1.372 0.994 0.025 9.395 8.700
64 5320 9.35 9.375 8.660
100 5500 8.99 9.015 7.971
116 5580 8.82 1.364 1.372 0.994 0.025 8.845 7.665
140 5700 8.98 9.005 7.953
Note: X =On time / (On + Off time), DCF=10log (1/x)
Duty Cycle Test Test
Frequency Reading DCF
Mode Channel On On+Off Result Result
(MHz) (dBm) X (dB)
Time(ms) Time(ms) (dBm) (mW)
36 5180 9.43 9.457 8.825
40 5200 9.45 1.276 1.284 0.994 0.027 9.477 8.866
48 5240 9.48 9.507 8.927
52 5260 9.54 9.574 9.066
802.11n
56 5280 9.37 1274 1.284 0.992 0.034 9.404 8.718
(20MHz)
64 5320 9.37 9.404 8.718
100 5500 8.77 8.804 7.593
116 5580 8.89 1.274 1.284 0.992 0.034 8.924 7.805
140 5700 8.83 8.864 7.698

Note: X =On time / (On + Off time), DCF=10log (1/x)

TOV SUD Zacta Ltd.
Test Report Rev.FCC-E2.1

Report number: JPD-TR-17220-0
FCC ID: JOYFA51
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Zacta
Duty Cycle Test Test
Frequency Reading DCF
Mode Channel On On+Off Result Result
(MHz) (dBm) X (dB)
Time(ms) Time(ms) (dBm) (mW)
38 5190 9.19 9.251 8.416
0.636 0.645 0.986 0.061
46 5230 9.46 9.521 8.956
54 5270 941 9.478 8.867
802.11n 0.636 0.646 0.985 0.068
62 5310 9.38 9.448 8.806
(40MHz)
102 5510 8.98 9.041 8.019
110 5550 8.57 0.636 0.645 0.986 0.061 8.631 7.296
134 5670 8.44 8.501 7.081
Note: X =On time / (On + Off time), DCF=10log (1/x)
Duty Cycle Test Test
Frequency Reading DCF
Mode Channel On On+Off Result Result
(MHz) (dBm) X (dB)
Time(ms) Time(ms) (dBm) (mw)
42 5210 8.77 0.2475 0.2579 0.960 0.179 8.949 7.850
802.11ac 58 5290 8.87 0.2475 0.2579 0.960 0.179 9.049 8.033
(80MHz) 106 5530 8.42 0.2475 0.2579 0.960 0.179 8.599 7.242
122 5610 8.13 0.2480 0.2579 0.962 0.170 8.300 6.761

Note: X =On time / (On + Off time), DCF=10log (1/x)

TOV SUD Zacta Ltd.

Test Report Rev.FCC-E2.1

Report number: JPD-TR-17220-0
FCC ID: JOYFA51




5.4 Trace data
[IEEE802.114]
(5.2GHz Band)

Channel: 36

Channel: 40

Channel: 48

TOV SUD Zacta Ltd.
Test Report Rev.FCC-E2.1
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Agilent

Ref 28 dBm #fitten 30 dB

#Hyua

Log
14

B/ i ™

Otfst fi'

118
dB

PAvg
168

WL 52

Center 5.150 966 GHz
#Res BH 1 MHz #WUBH 3 MHz

Channel Power

9.30 dBm /21.8870 MHz

Span 35 MHz
Sweep 1 ms (1061 pts)

Power Spectral Density

-64.18 dBm/Hz

Agilent

Ref 28 dBm #fitten 30 dB

#Hyua

Log
14

B/ "

Otfst f

118
dB

PAvg
168

WL 52

Center 5.200 0G0 GHz
#Res BH 1 MHz #WUBH 3 MHz

Channel Power

924 dBm /21.6118 MHz

Span 35 MHz
Sweep 1 ms (1061 pts)

Power Spectral Density

-64.11 dBm/Hz

Agilent

Ref 20 dEm #Atten 30 db

#Hyg

Log
10

B/ ya il

Difst f

1135
dE

FAva

168

ML 52

Center 5,240 008 GHz
#Res BH 1 MHz #WBH 3 MHz

Channel Power

9.63 dBm /21.5998 MHz

Span 35 MHz
Sweep 1 ms (1061 pts)

Power Spectral Density

-63.71 dBm/Hz

Report number: JPD-TR-17220-0
FCC ID: JOYFA51



(5.3GHz Band)
Channel: 52

Channel: 56

Channel: 64

TOV SUD Zacta Ltd.
Test Report Rev.FCC-E2.1
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Agilent

Ref 20 dBm

#ftten 30 dB

#Ava

Log
i

&/ 7

Offst j/

113
dE

PRy
168

HL 52

Center 5.260 BUG GHz
#Rss BH 1 MHz

Channel Power

951 dBm  /21.3990 MHz

#JEBH 3 MHz

Span 35 MHz
Sweep 1 ms (1061 prs)

Power Spectral Density

-63.80 dBn/Hz

Agilent

Ref 20 dBm

#ftten 30 dB

#Ava

Log
i

&/ 7

Offst /

113
dE

FAva
108

HL 52

Center 5.280 BOG GHz
#Rss BH 1 MHz

Channel Power

9.37 dBm  /21.8640 MHz

#JEBH 3 MHz

Span 35 MHz
Sweep 1 ms (1061 prs)

Power Spectral Density

-64.02 dBn/Hz

# Agilent

Ref 20 dBm

#ftten 30 dB

#Hyua

Log
14

dE/

Otfst /

1.4
i Iz

MWWWM

PR
168

WL 52

Center 5.320 900 GHz
#Res BH 1 MHz

Channel Power

9.35 dBm /215218 MHz

#UBH 3 MHz

Span 35 MHz
Sweep 1 ms (1061 pts)

Power Spectral Density

-63.98 dBm/Hz

Report number: JPD-TR-17220-0
FCC ID: JOYFA51



(5.6GHz Band)
Channel: 100
Channel: 116
Channel: 140
TUV SUD Zacta Ltd.

Test Report Rev.FCC-E2.1
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Agilent

Ref 20 dBm

#ftten 30 dB

#Rv g

Log
i

dB/ r

tfst jf

115
dB M'/’r

PRvg
169

WL 52

Center 5.500 000 GHz
#Res BH 1 MHz

Channel Power

8.99 dBm /216078 MHz

#VBH 3 MHz

Span 35 MHz
Sweep 1 ms (1001 prs)

Power Spectral Density

-64.36 dBm/Hz

Agilent

Ref 20 dBm

#ftten 30 dB

#Rv g

Log
i

dB/ Fal

tfst /

115
dB

FAvg
Lo

WL 52

Center 5.580 000 GHz
#Res BH 1 MHz

Channel Power

8.82 dBm /214708 MHz

#VBH 3 MHz

Span 35 MHz
Sweep 1 ms (1001 prs)

Power Spectral Density

-64.50 dBm/Hz

Agilent

Ref 28 dBm

#Hiten 30 db

#Rv g

Log
L4

B/ -

Oifst d/

11
dB

P

PAva

Log
WL 52

Center 5.700 000 GHz
#Res BH 1 MHz

Channel Power

8.98 dBn /21.2040 MHz

#UBH 3 MHz

Span 35 MHz
Sweep 1 ms (1001 pts)

Power Spectral Density

-64.29 dBm/Hz

Report number: JPD-TR-17220-0
FCC ID: JOYFA51



[IEEE802.11n (HT20)]
(5.2GHz Band)
Channel: 36

Channel: 40

Channel: 48

TOV SUD Zacta Ltd.
Test Report Rev.FCC-E2.1
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Agilent

Ref 28 dBm #Htten 30 dB

#Rv g

Log
L4

dB/

Oifst }/

11
dB

PAva
Lan

WL 52

Center 5.180 009 GHz
#Res BH 1 MHz

Channel Power

9.43 dBn /21.7630 MHz

#UBH 3 MHz

Span 35 MHz
Sweep 1 ms (1001 pts)

Power Spectral Density

-63.95 dBm/Hz

Agilent

Ref 28 dBm #Htten 30 dB

#Rv g

Log
i

dB/ A

Oifst f

11
dB

PAva
Lan

WL 52

Center 5.200 000 GHz
#Res BH 1 MHz

Channel Power

9.45 dBn  /22.2310 MHz

#UBH 3 MHz

Span 35 MHz
Sweep 1 ms (1001 pts)

Power Spectral Density

-64.02 dBm/Hz

Agilent

Ref 28 dBm #Htten 30 dB

#Rv g

Log
L4

dB/

Oifst /

11

dE M

PAva

Log
WL 52

Center 5.240 009 GHz
#Res BH 1 MHz

Channel Power

9.48 dBn /21.8320 MHz

#UBH 3 MHz

Span 35 MHz
Sweep 1 ms (1001 pts)

Power Spectral Density

-63.92 dBm/Hz

Zacta

Report number: JPD-TR-17220-0
FCC ID: JOYFA51



(5.3GHz Band)
Channel: 52

Channel: 56

Channel: 64

TOV SUD Zacta Ltd.
Test Report Rev.FCC-E2.1
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Agilent

Ref 20 dBm #Atten 30 dB

#Rv g

Log
i

dB/

tfst K/

115
dB

PRvg
169

WL 52

Center 5.260 G0 GHz
#Res BH 1 MHz

Channel Power

954 dBm /22,0238 MHz

#VBH 3 MHz

Span 35 MHz
Sweep 1 ms (1001 prs)

Power Spectral Density

-63.89 dBm/Hz

Agilent

Ref 20 dBm #Atten 30 dB

#Rv g

Log
i

dB/ rd

tfst Jf

115
dB i

FAvg
Lo

WL 52

Center 5.280 000 GHz
#Res BH 1 MHz

Channel Power

9.37 dBm  /22.2320 MHz

#VBH 3 MHz

Span 35 MHz
Sweep 1 ms (1001 prs)

Power Spectral Density

-64.10 dBm/Hz

Agilent

Ref 28 dBm #Htten 30 dB

#Rv g

Log
L4

dB/ l

Oifst /

11
dB

Wb

PAva

Log
WL 52

Center 5.320 000 GHz
#Res BH 1 MHz

Channel Power

9.37 dBn /21.8760 MHz

#UBH 3 MHz

Span 35 MHz
Sweep 1 ms (1001 pts)

Power Spectral Density

-64.03 dBm/Hz
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(5.6GHz Band)
Channel: 100

Channel: 116

Channel: 140

TOV SUD Zacta Ltd.
Test Report Rev.FCC-E2.1
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Agilent

Ref 20 dBm #Atten 30 dB

#Rv g

Log
i

dB/ P

tfst /

s
B y

I,

o —

PRvg
169

WL 52

Center 5.500 000 GHz
#Res BH 1 MHz

Channel Power

8.77 dBm  /22.2060 MHz

#VBH 3 MHz

Span 35 MHz
Sweep 1 ms (1001 prs)

Power Spectral Density

-64.70 dBm/Hz

Agilent

Ref 20 dBm #Atten 30 dB

#Rv g

Log
i

dB/

tfst /

115
dB

\M..m'ﬂﬂ""'r"m

FAvg
Lo

WL 52

Center 5.580 000 GHz
#Res BH 1 MHz

Channel Power

8.89 dBm /217238 MHz

#VBH 3 MHz

Span 35 MHz
Sweep 1 ms (1001 prs)

Power Spectral Density

-64.47 dBm/Hz

Agilent

Ref 28 dBm #Htten 30 dB

#Rv g

Log
L4

dB/

Oifst Jf

11
dB ¥

MWW

PAva

Log
WL 52

Center 5.700 000 GHz
#Res BH 1 MHz

Channel Power

8.83 dBn /21.8900 MHz

#UBH 3 MHz

Span 35 MHz
Sweep 1 ms (1001 pts)

Power Spectral Density

-64.57 dBm/Hz

Report number: JPD-TR-17220-0
FCC ID: JOYFA51



[IEEE802.11n (HT40)]

(5.2GHz Band)
Channel: 38
Channel: 46
TUV SUD Zacta Ltd.

Test Report Rev.FCC-E2.1
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% Agilent

Ref 28 dBm #Htten 30 dB

#Rv g

Log
L4

dB/

Oifst f

1.5
i /

.

"

PAva
Lan

WL 52

Center 5,190 0@ GHz
#Res BH 1 MHz

Channel Power

919 dBn  /43.0490 MHz

#UBH 3 MHz

Span 70 MHz
Sweep 1 ms (1001 pts)

Power Spectral Density

-67.15 dBm/Hz

4 Agilent

Ref 28 dBm #Htten 30 dB

#Rv g

Log
i

B/ -

Oifst /

1.5
i /

o

PAva
Lan

WL 52

Center 5.230 0@ GHz
#Res BH 1 MHz

Channel Power

9.46 dBn  /43.8880 MHz

#UBH 3 MHz

Span 70 MHz
Sweep 1 ms (1001 pts)

Power Spectral Density

-66.96 dBm/Hz

Zacta

Report number: JPD-TR-17220-0
FCC ID: JOYFA51
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(5.3GHz Band)
Channel: 54

Ref 20 dBm #Atten 30 dB
#Rv g
Log
i
B/ v,

tfst f \

e | \

PRvg
169
WL 52
Center 5.270 08 GHz Span 70 MHz
#Res BH 1 MHz #VBH 3 MHz Sweep 1 ms (1001 prs)

Channel Power Power Spectral Density

9.41 dBm /43,6668 MHz -66.99 dBm/Hz

Channel: 62

Ref 20 dBm #Hiten 30 db
#hvg
Log
i

dB/ P o

Offst / ‘\
LL%

db m/ \
i b

Mo

PAva
Lan
WL 52
Center 5.310 08 GHz Span 70 MHz
#Res BH 1 MHz #BH 3 MHz Sweep 1 ms (1001 pts)

Channel Power Power Spectral Density

9.38 dBn  /43.1080 MHz -66.97 dBm/Hz

TOV SUD Zacta Ltd. Report number: JPD-TR-17220-0
Test Report Rev.FCC-E2.1 FCC ID: JOYFA51



(5.6GHz Band)
Channel: 102

Channel: 110

Channel: 134

TOV SUD Zacta Ltd.
Test Report Rev.FCC-E2.1
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Agilent

Ref 20 dBm #Atten 30 dB

#Rv g

Log
i

&/ o

tfst f

115
dB /

'\M

PRvg
169

WL 52

Center 5.510 98 GHz
#hes BN 1 MHz #UBH 3 MHz

Channel Power

8.98 dBm /42,9518 MHz

Span 70 MHz
Sweep 1 ms (1001 prs)

Power Spectral Density

-67.35 dBm/Hz

Agilent

Ref 20 dBm #Atten 30 dB

#Rv g

Log
i

dB/ i -

tfst f

115
dB J

i,

FAvg
Lo

WL 52

Center 5.590 88 GHz
#hes BN 1 MHz #UBH 3 MHz

Channel Power

8.57 dBm /44,0050 MHz

Span 70 MHz
Sweep 1 ms (1001 prs)

Power Spectral Density

-67.86 dBm/Hz

Agilent

Ref 28 dBm #Htten 30 dB

#Rv g

Log
L4

dB/ et

Oifst f

1.5
i /

Fo.

PAva

Log
WL 52

Center 5.670 0@ GHz
#Res BH 1 MHz $UBM 3 MHz

Channel Power

8.44 dBn /42,6570 MHz

Span 70 MHz
Sweep 1 ms (1001 pts)

Power Spectral Density

-67.86 dBm/Hz

Report number: JPD-TR-17220-0
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Zacta

[IEEE802.11ac (HT80)]
(5.2GHz Band)
Channel: 42

Ref 28 dBm #ftten 30 dB
v
Log
i
dB/ -
Nffst

11.5 /‘M w’”‘-\
i / |

PRvg
LG
M1 52
Center G.210 00 GHz Span 146 MHz
#Res BH 1 MHz #UEH 3 MHz Sweep 1 oms (L0 pts)

Channel Power Power Spectral Density

8.77 dBm  /83.9260 MHz -70.47 dBm/Hz

(5.3GHz Band)
Channel: 58

Ref 28 dBm #fitten 30 dB
#Ay g
Log
i
dB/ o
Offst

11.8 FMN MM\
i | \

PARvg
1ag
M1 52
Center 5.290 A6 GHz Span 146 HHz
#Res BH 1 MHz #UEH 3 MHz Sweep | ms (LOAL pts)

Channel Power Power Spectral Density

8.87 dBm /83.8290 MHz -70.37 dBm/Hz

TOV SUD Zacta Ltd. Report number: JPD-TR-17220-0
Test Report Rev.FCC-E2.1 FCC ID: JOYFA51



(5.6GHz Band)
Channel: 106
Channel: 122
TUV SUD Zacta Ltd.

Test Report Rev.FCC-E2.1
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s Agilent

Ref 28 dBm #ftten 30 dB
v
Log

i

dB/
i '
i | |

— ",

PRvg
LG
M1 52
Center 5.530 00 GHz Span 146 MHz
#Res BH 1 MHz #UEH 3 MHz Sweep 1 oms (L0 pts)

Channel Power Power Spectral Density

8.42 dBm /83.0740 MHz -70.77 dBm/Hz

s Agilent

Ref 28 dBm #ftten 30 dB
v
Log
i
dB/
Nffst {
11.5

i | |

Mo, .

PAva
LG
M1 52
Center G610 00 GHz Span 146 MHz
#Res BH 1 MHz #UEH 3 MHz Sweep 1 oms (L0 pts)

Channel Power Power Spectral Density

8.13 dBm /83.3430 MHz -71.07 dBm/Hz

Report number: JPD-TR-17220-0
FCC ID: JOYFA51



Page 38 of 159

6. Peak Power Spectral Density

6.1 Measurement procedure
[FCC 15.407(a), KDB 789033 D02, Section F]

The peak power spectral density is measured with a spectrum analyzer connected to the antenna terminal,
while EUT is operating in transmission mode at the appropriate center frequency.

The spectrum analyzer is set to;
- RBW=1MHz, VBW=3MHz, Span=25MHz/50MHz/100MHz, Sweep=Auto,
Detector=RMS, Trace mode=Averaging
The EUT was set to operate with following conditions.
- 5.2GHz Band, 5.3GHz Band, 5.6GHz Band
The test mode of EUT is as follows.
- Tx mode

- Test configuration

Spectrum
EUT Attenuator Analyzer

Coaxial cable

6.2 Limit

(1) For mabile and portable client devices in the 5.15-5.25GHz band, the maximum power spectral density
shall not exceed 11dBm in any 1 megahertz band. If transmitting antennas of directional gain greater than 6dBi
are used, the peak power spectral density shall be reduced by the amount in dB that directional gain of the
antenna exceeds 6dBi.

(2) For the 5.25-5.35GHz and 5.47-5.725GHz bands, the maximum power spectral density shall not exceed
11dBm in any 1 megahertz band. If transmitting antennas of directional gain greater than 6dBi are used, the
peak power spectral density shall be reduced by the amount in dB that directional gain of the antenna exceeds
6dBi.

(3) For the 5.725-5.85GHz bands, the maximum power spectral density shall not exceed 30dBm in any 500-
kHz band. If transmitting antennas of directional gain greater than 6dBi are used, both the maximum conducted
output power and the maximum power spectral density shall be reduced by the amount in dB that directional
gain of the antenna exceeds 6dBi.

However, fixed point-to-point U-NII devices operating in this band may employ transmitting antennas with
directional gain greater than 6dBi without any corresponding reduction in transmitter conducted power. Fixed,
point-to-point operations exclude the use of point-to-multipoint systems, omnidirection applications, and
multiple collocated transmitters transmitting the same information. The operator of the U-NII device, or if the
equipment is professionally installer, is responsible for ensuring that systems employing high gain directional
antennas are used exclusively for fixed, point-to-point operations.

<Peak Power Spectral Density Limit Calculation>

Antenna Gain o
Band . Limit
(dBi)
5.2GHz Band 29 13.9dBm/MHz
5.3GHz Band 29 13.9dBm/MHz
5.6GHz Band 4.0 15.0dBm/MHz
TOV SUD Zacta Ltd. Report number: JPD-TR-17220-0

Test Report Rev.FCC-E2.1 FCC ID: JOYFA51



6.3 Measurement result
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Date October 19, 2017
Temperature 219 [C]
Humidity 60.1 [%] Test engineer
Test place Shielded room No.4 Chiaki Kanno
Duty Cycle Test
Frequency | Reading DCF
Mode Channel On On+Off Result
(MHz) (dBm) X (dB)
Time(ms) | Time(ms) (dBm)
36 5180 0.316 0.341
40 5200 0.263 1.364 1.372 0.994 0.025 0.288
48 5240 0.411 0.436
52 5260 0.185 0.210
802.11a 56 5280 0.312 1.364 1.372 0.994 0.025 0.337
64 5320 0.549 0.574
100 5500 -0.205 -0.180
116 5580 -0.099 1.364 1.372 0.994 0.025 -0.074
140 5700 0.365 0.390
Note: X =On time / (On + Off time), DCF=10log (1/x)
Duty Cycle Test
Frequency | Reading DCF
Mode Channel On On+Off Result
(MHz) (dBm) X (dB)
Time(ms) | Time(ms) (dBm)
36 5180 -0.011 0.016
40 5200 0.061 1.276 1.284 0.994 0.027 0.088
48 5240 0.282 0.309
52 5260 -0.169 -0.135
802.11n
56 5280 0.082 1.274 1.284 0.992 0.034 0.116
(20MHz)
64 5320 -0.256 -0.222
100 5500 -0.327 -0.293
116 5580 -0.291 1274 1.284 0.992 0.034 -0.257
140 5700 -0.144 -0.110

Note: X =On time / (On + Off time), DCF=10log (1/x)

TOV SUD Zacta Ltd.

Test Report Rev.FCC-E2.1

Report number: JPD-TR-17220-0

FCC ID: JOYFA51




Page 40 of 159

&

Zacta

Duty Cycle Test
Frequency | Reading DCF
Mode Channel On On+Off Result
(MHz) (dBm) X (dB)
Time(ms) | Time(ms) (dBm)
38 5190 -3.061 -3.000
0.636 0.645 0.986 0.061
46 5230 -3.038 -2.977
54 5270 -2.832 -2.764
802.11n 0.636 0.646 0.985 0.068
62 5310 -3.283 -3.215
(40MHz)
102 5510 -3.303 -3.242
110 5550 -3.479 0.636 0.645 0.986 0.061 -3.418
134 5670 -4.024 -3.963
Note: X =On time / (On + Off time), DCF=10log (1/x)
Duty Cycle Test
Frequency | Reading DCF
Mode Channel On On+Off Result
(MHz) (dBm) X (dB)
Time(ms) | Time(ms) (dBm)
42 5210 -6.434 0.2475 0.2579 0.960 0.179 -6.255
802.11ac 58 5290 -6.735 0.2475 0.2579 0.960 0.179 -6.556
(80MH?2) 106 5530 -7.373 0.2475 0.2579 0.960 0.179 -7.194
122 5610 -6.918 0.2480 0.2579 0.962 0.170 -6.748

Note: X =On time / (On + Off time), DCF=10log (1/x)

TOV SUD Zacta Ltd.

Test Report Rev.FCC-E2.1

Report number: JPD-TR-17220-0
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6.4 Trace data
[IEEE802.114]
(5.2GHz Band)

Channel: 36

Ref 26 dBm #htten 30 dB

Mkrl 5.175 725 GHZ
8,316 dBm

P eak

o

v el

Lafy J/

if@ szww’“w

53 FS

f%)n Marker

san [5.175725000 GHz
0.316 dBm

Center 5150 008 GHz

#Res BW 1 MHz #WEH 3 MHz

Span 25 MHz

Sweep 1 ms (1001 pis)

Channel: 40

Ref 26 dBm #htten 30 dB

Mirl 5.193 058 GHZ
8.263 dBm

P eak

\o»
]

Larw

L0 M
WL 52
W

53 FS

f%)n Marker

san [5.193050000 GHz
0.263 dBm

Center 5.200 009 GHz

#Res BW 1 MHz #WEH 3 MHz

Span 25 MHz

Sweep 1 ms (1001 pis)

Channel: 48

Ref 26 dBm #htten 30 dB

Mirl 5.243 458 GHZ
8,411 Bm

P eak

O R

LAy I/
100
b se M’M

53 FS

f%)n Marker

s [5.243450000 GHz
0.411 dBm

Center 5.240 009 GHz

#Res BW 1 MHz #WEH 3 MHz

Span 25 MHz

Sweep 1 ms (1001 pis)

TOV SUD Zacta Ltd.
Test Report Rev.FCC-E2.1

Report number: JPD-TR-17220-0
FCC ID: JOYFA51
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(5.3GHz Band)
Channel: 52

Mirl 5,263 500 GHZ
Ref 28 dBm #Htten 30 dB 8.185 dBm

P eak

o

ffst /, - e S—

o \
bt sl e ",

53 F3

g

f%)n Marker

s |5.263800000 GHz
0.185 dBm

Center 5.260 008 GHz Span 25 MHz
#Res BH 1 MHz #VEH 3 MHz Sweep 1 ms (1001 pis)

Channel: 56

Mirl 5,275 125 GHZ
Ref 28 dBm #Htten 30 dB 8.312 dBm

P eak

Laf / \\
i’ o M,

53 F3

Fai

f%)n Marker

s |5.275125008 GHz
0.312 dBm

Center 5.260 008 GHz Span 25 MHz
#Res BH 1 MHz #VEH 3 MHz Sweep 1 ms (1001 pis)

Channel: 64

Mkrl 5.314 575 GHZ
Ref 26 dBm #htten 30 dB 8.549 dBm

P eak

=
B
g
-
3
£
+
2

Lafy f \
T o,

53 FS

f%)n Marker

s [5.314575000 GHz
0.549 dBm

Center 5.520 008 GHz Span 25 MHz
#Res BH 1 MHz #VEH 3 MHz Sweep 1 oms (1001 pis)

TOV SUD Zacta Ltd. Report number: JPD-TR-17220-0
Test Report Rev.FCC-E2.1 FCC ID: JOYFA51
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(5.6GHz Band)
Channel: 100

Mirl 5,495 458 GHZ
Ref 28 dBm #Htten 30 dB —8.205 dBm

P eak

‘()»

Lafw lf'f \4
ﬁ@ 52 M M

53 Fo M

f%)n Marker

s |5.495450000 GHz
| -0.285 dBm

Center 5.500 006 GHz Span 25 MHz
#Res BH 1 MHz #VEH 3 MHz Sweep 1 ms (1001 pis)

Channel: 116

Mirl 5.575 608 GHZ
Ref 28 dBm #Htten 30 dB —6.099 dBm

P eak

.
J
:
:
E:
1
7

Lafty / \ﬂ
e b,

53 F3 h

f%)n Marker

s |5.575600000 GHz
| -0.899 dBm

Center 5.560 008 GHz Span 25 MHz
#Res BH 1 MHz #VEH 3 MHz Sweep 1 ms (1001 pis)

Channel: 140

Mirl 5.694 500 GHZ
Ref 26 dBm #htten 30 dB 8,365 dBm

P eak

Larw // \
lLoe
1 szﬂ,,«»"'w M“'m

53 FS

f%)n Marker

s [5.694800000 GHz
0.365 dBm

Center 5,700 008 GHz Span 25 MHz
#Res BH 1 MHz #VEH 3 MHz Sweep 1 oms (1001 pis)

TOV SUD Zacta Ltd. Report number: JPD-TR-17220-0
Test Report Rev.FCC-E2.1 FCC ID: JOYFA51
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[IEEES02.11n (HT20)]

(5.2GHz Band)
Channel: 36
Mrl 5.174 900 GHE
Fef 28 dBm #Htten 30 dB —6.811 dBm
P eak
Lag
L
B/ 1
ﬁfgt A Ao R AR
e //NM %\\\
Larw
160 M M
W1 52
53 Fsf R
AA
£ Marker
Gap  [5.174900000 GHz
| -0.811 dBm
Center 5,160 008 GHz Span 25 MHz
#Res BH 1 MHz #VEH 3 MHz Sweep 1 ms (1001 pis)
Channel: 40
Mrl 5.194 4a0 GHZ
Fef 28 dBm #ftten 30 dB 8.061 dBm
P eak
Log
Lo
B/ 1
ﬁfgt B T T e T s T e
lE: // M\\\\
Laf
100 M \%%
W1 52
53 FS
AA
f%)n Marker
eap [5.194400000 GHz
0.861 dBm
Center 5.200 008 GHz Span 25 MHz
#Res BH 1 MHz #VEH 3 MHz Sweep 1 ms (1001 pis)
Channel: 48
Mrl 5.233 780 GHZ
Fef 28 dBm #Htten 30 dB 1.252 dBm
P eak
Lag
it
B/ 3
Offst et Qo= g 1
15 /w LN e "\\
B / \
Laf
10 /ﬂ/ \“‘m
W1 52
53 FS
AA
f%)n Marker
e [5.233700008 GHz
0.282 dBm
Center 5.240 A06 GHz Span 25 MHz
#Res BH 1 MHz #VEH 3 MHz Sweep 1 oms (1001 pis)
TOV SUD Zacta Ltd. Report number: JPD-TR-17220-0
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(5.3GHz Band)
Channel: 52
Agilent
Mirl 5.252 525 GHZ
Fef 28 dBm #ftten 30 dB —3.169 dBm
P eak
Log
Lo
B/
Offst S - =
015 e “”\\
Y 4
Lafw
100 M
W1 52
53 FS i
AA
f%)n Marker
up  |5.252525000 GHz
| -0.169 dBm
Center 5.260 008 GHz Span 25 MHz
#Res BH 1 MHz #VEH 3 MHz Sweep 1 ms (1001 pis)
Channel: 56
Agilent
Mirl 5.274 550 GHE
Fef 28 dBm #Htten 30 dB 8832 dBm
P eak
Lag
L
B/ (1)
ﬁfgt //,.-vm A A B8 el P vm.,,\
B / \
Larw
160 M \"M‘
W1 52
53 F3f "
AA
f%)n Marker
oup  [5.274350000 GHz
0.882 dBm
Center 5.260 008 GHz Span 25 MHz
#Res BH 1 MHz #VEH 3 MHz Sweep 1 ms (1001 pis)
Channel: 64
Agilent
Mirl 5325 325 GHZ
Fef 28 dBm #Htten 30 dB —.256 dBm
P eak
Lag
L
B/ 1
0ffst o A i o AT O i
1.5 M\\
& /’"’ v
Larw
160 M “,,,MM
W1 52
53 F3[ K
AA
f%)n Marker
aap  [5.325325000 GHz
' 20.256 dBnm
Center 5.520 008 GHz Span 25 MHz
#Res BH 1 MHz #VEH 3 MHz Sweep 1 ms (1001 pis)
TOV SUD Zacta Ltd. Report number: JPD-TR-17220-0
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(5.6GHz Band)
Channel: 100
Channel: 116
Channel: 140
TUV SUD Zacta Ltd.

Test Report Rev.FCC-E2.1
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Mirl 5.494 925 GHZ
Ref 28 dBm #Htten 30 dB —8.327 dBm

P eak

Offst e ey
15 //)\N“‘M WAL gt \

Lafw
105 M

W 52|

k3 Fsf”

f%)n Marker

s |5.494925000 GHz

| -8.327 dBm
Center 5.500 006 GHz Span 25 MHz
#Res BH 1 MHz #VEH 3 MHz Sweep 1 ms (1001 pis)

Mirl 5.575 875 GHZ
Ref 28 dBm #Htten 30 dB —6.291 dBm

P eak

Offst e b i
i1 e atbonb i *\ruH\\

Laf

100 M ‘“m“m
s

53 F3

f%)n Marker

s |5.575075000 GHz

| -8.291 dBm
Center 5.560 008 GHz Span 25 MHz
#Res BH 1 MHz #VEH 3 MHz Sweep 1 ms (1001 pis)

Mkrl 5.694 575 GHZ
Ref 26 dBm #htten 30 dB —0.144 dBm

P eak

1
Dffst 3
1% WWWWW mewwm.%\

Larw

o0 M \»N
b se

53 F3 ™

f%)n Marker

s [5.694575000 GHz

| -8.144 dBm
Center 5,700 008 GHz Span 25 MHz
#Res BH 1 MHz #VEH 3 MHz Sweep 1 oms (1001 pis)

Report number: JPD-TR-17220-0
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[IEEE802.11n (HT40)]
(5.2GHz Band)
Channel: 38

Hkrl 5.177 0@ GHz)
Ref 26 dBm #htten 30 dB —3.861 dBm

P eak

Lafy / \

Lo
I v
53 Foper™ R

f%)n Marker
sen [5.177000000 GHz
| -3.861 dBm

Center 5.190 00 GHz Span 58 MHz
#Res BH 1 MHz #VEH 3 MHz Sweep 1 ms (1001 pis)

Channel: 46

Hkrl 5.215 85 GHz)
Ref 26 dBm #htten 30 dB —3.83% dBm

P eak

Lafy ’/ \

lLoe
WL 52| e e,
53 F§lwr™ ™

f%)n Marker
svn [5.215050000 GHz
| —=3.838 dBm

Center 5.230 00 GHz Span 58 MHz
#Res BH 1 MHz #VEH 3 MHz Sweep 1 ms (1001 pis)

TOV SUD Zacta Ltd. Report number: JPD-TR-17220-0
Test Report Rev.FCC-E2.1 FCC ID: JOYFA51



(5.3GHz Band)
Channel: 54
Channel: 62
TUV SUD Zacta Ltd.

Test Report Rev.FCC-E2.1
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Hkrl 5.268 95 GHz)
Ref 26 dBm #htten 30 dB —2.832 dBm

P eak

Lafy f \

lLoe
b 52| et W
53 P "

f%)n Marker

san [5.260950000 GHz

| -2.832 dBm
Center 5.270 00 GHz Span 58 MHz
#Res BH 1 MHz #VEH 3 MHz Sweep 1 ms (1001 pis)

Mkrl 5.297 55 GHZ
Fef 28 dBm #Htten 30 dB -3.283 dBm

P eak

Lafy / \

166
o5z i
53 F5lgr" s

E5 Marker

s [5.297550000 GHz

| -3.283 dBm
Center 5.510 00 GHz Span 58 MHz
#Res BH 1 MHz #VEH 3 MHz Sweep 1 oms (1001 pis)
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(5.6GHz Band)
Channel: 102
Channel: 110
Channel: 134
TUV SUD Zacta Ltd.

Test Report Rev.FCC-E2.1
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Mkrl 5.495 60 GHz)
Ref 28 dBm #Htten 30 dB —3.303 dBm

P eak

Lafy / \

160
W52 .

53 FSr”" o,
f%)n Marker
ewp  [5.496600000 GHz

| =3.383 dBm
Center 5.510 00 GHz Span 58 MHz
#Res BH 1 MHz #VEH 3 MHz Sweep 1 ms (1001 pis)

Mkrl 5.538 35 GHz)
Ref 28 dBm #Htten 30 dB —3.479 dBm

P eak

Lafty f \

1160

52| P,

53 FSl ™ o,
A

£

Fro |Marker
s |5.536350000 GHz

| -3.479 dBm
Center 5.550 00 GHz Span 58 MHz
#Res BH 1 MHz #VEH 3 MHz Sweep 1 ms (1001 pis)

Hkrl 5.656 75 GH)
Ref 26 dBm #htten 30 dB —4.824 dBm

P eak

Lafy / \

o8
Wl 52

k3 F5 e

f%)n Marker

s [5.656750000 GHz

| -4.624 dBm
Center 5.670 00 GHz Span 58 MHz
#Res BH 1 MHz #VEH 3 MHz Sweep 1 oms (1001 pis)
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[IEEE802.11ac (HT80)]
(5.2GHz Band)
Channel: 42

Hkrl 5.194 7 GHE
Ref 26 dBm #htten 30 dB —6.434 dBm

P eak

B [)"rw P My | A e b, | P VW\\\
Larw / \

o8
Wl 52
53 FS

f%)n Marker

san [5.194700000 GHz
| -6.434 dBm

Center 5.210 @ GHz Span 108 MHz
#Res BH 1 MHz #VEH 3 MHz Sweep 1 ms (1001 pis)

(5.3GHz Band)
Channel: 58

Hkrl 5.287 3 GHE
Ref 26 dBm #htten 30 dB —6.733 dBm

P eak

" i
Lafy { \

o8
Wl 52

53 E; "‘WM
f%)n Marker
svn [5.287300000 GHz
| -6.735 dBm

Center 5.290 6 GHz Span 108 MHz
#Res BH 1 MHz #VEH 3 MHz Sweep 1 ms (1001 pis)

TOV SUD Zacta Ltd. Report number: JPD-TR-17220-0
Test Report Rev.FCC-E2.1 FCC ID: JOYFA51



(5.6GHz Band)
Channel: 106
Channel: 122
TUV SUD Zacta Ltd.

Test Report Rev.FCC-E2.1
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Mkrl 5.526 & GHE
Ref 28 dBm #Htten 30 dB —7.373 dBm

P eak

B g | B | Aot anmn | "

Lafy { \

g
W1 52
53 F3

f%)n Marker

s |5.526600000 GHz

| =7.373 dBm
Center 5.530 6 GHz Span 108 MHz
#Res BH 1 MHz #VEH 3 MHz Sweep 1 ms (1001 pis)

Hkrl 5.612 7 GHE
Ref 26 dBm #htten 30 dB —6.913 dBm

P eak

1.5 5
b My | g g JS?\-.MA Aty T B

. N

o8
Wl 52
53 FS

f%)n Marker

san [5.612700000 GHz

| -6.918 dBm
Center 5.610 6 GHz Span 108 MHz
#Res BH 1 MHz #VEH 3 MHz Sweep 1 oms (1001 pis)
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7. Radiated Emissions (Restricted Bands of Operation)

7.1 Measurement procedure
[FCC 15.407(b), 15.205, 15.209, KDB 789033 D02, Section G.4, 5, 6.c)Method AD]

Test was applied by following conditions.

Test method : ANSIC63.10
Frequency range . 30MHz to 40GHz
Test place . 3m Semi-anechoic chamber No.1
EUT was placed on . Styrofoam table / (W)1.0m x (D)1.0m x(H)0.8m (below 1GHz)
Styrofoam table / (W)0.6m x (D)0.6m x(H)1.5m (above 1GHz)
Antenna distance : 3m
Test receiver setting Below 1GHz
- Detector :  Quasi-peak
- Bandwidth : 120kHz
Spectrum analyzer setting Above 1GHz
- Peak . RBW=1MHz, VBW=3MHz, Span=0Hz, Sweep=auto, Detector=Peak
Trace mode=Max hold
- Average . RBW=1MHz, VBW=3MHz, Span=0Hz, Sweep=auto, Detector=RMS

Trace mode=Averaging(300 counts)

Radiated emission measurements are performed at 3m distance with the broadband antenna (Loop antenna,
Biconical antenna, Log periodic antenna, Double ridged guide antenna and Bload-band horn Antenna ). The
antenna is positioned both the horizontal and vertical planes of polarization and height is varied 1m to 4m and
stopped at height producing the maximum emission. As for the Loop antenna, it is positioned with its plane
vertical, and the center of the Loop antenna is 1m above the ground plane.
The EUT is Placed on a turntable, which is 0.8m (below 1GHz) and 1.5m (above 1GHz) above ground plane.
The turntable shall be rotated for 360 degrees to determine the position of maximum emission level. The test
results represent the worst case emission for each emission with manipulating the EUT, support equipment,
interconnecting cables and varying the mode of operation. Sufficient time for the EUT, support equipment,
and test equipment are allowed in order for them to warm up to their normal operating condition.
The EUT was set to operate with following conditions.
- 5.2GHz Band, 5.3GHz Band, 5.6GHz Band
The test mode of EUT is as follows.
- Tx mode, Rx mode

- Test configuration

Testroom : Measurement room
: Spectrumanalyzer /
Antenna : Preamplifier Receiver
Cable system
TOV SUD Zacta Ltd. Report number: JPD-TR-17220-0

Test Report Rev.FCC-E2.1 FCC ID: JOYFA51



Duty cycle result
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(£

Zacta

On On+Off Duty Cycle DCF
Mode Band i )
Time(ms) Time(ms) (%) (dB)

W52 1.364 1.372 99.417 -
802.11a W53 1.364 1.372 99.417 -

W56 1.364 1.372 99.417 -

W52 1.276 1.284 99.377 -
802.11n

W53 1.274 1.284 99.221 -
(20MHz)

W56 1.276 1.284 99.377 -

W52 0.636 0.645 98.605 -
802.11n

W53 0.636 0.646 98.452 -
(40MHz)

W56 0.636 0.645 98.605 -

W52 0.2475 0.2579 95.967 0.179
802.11ac

W53 0.2475 0.2579 95.967 0.179
(80MHz)

W56 0.2475 0.2579 95.967 0.179

7.2 Calculation method

[150kHz to 25GHZ]
Emission level = Reading + (Ant. factor + Cable system loss - Amp. Gain)
Margin = Limit - Emission level

Example:
Detector; Peak
Limit @ 5147.0MHz : 74.0dBuV/m (Peak Limit)

S.AReading =40.9dBuV  Cable system loss = 16.4dB
Result = 40.9 + 16.4 = 57.3dBuV/m
Margin = 74.0 - 57.3 = 16.7dB

TOV SUD Zacta Ltd.
Test Report Rev.FCC-E2.1

Report number: JPD-TR-17220-0
FCC ID: JOYFA51
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(1) For transmitters operating in the 5.15-5.25GHz band: all emissions outside of the 5.15-5.35GHz band shall
not exceed an EIRP of -27dBm/MHz.

(2) For transmitters operating in the 5.25-5.35GHz band: all emissions outside of the 5.15-5.35GHz band shall
not exceed an EIRP of -27dBm/MHz.

(3) For transmitters operating in the 5.47-5.725GHz band: all emissions outside of the 5.47 5-5.725GHz band
shall not exceed an EIRP of -27dBm/MHz.

(4) For transmitters operating in the 5.725-5.85GHz band: all emissions within the frequency range from the
band edge to 10MHz above or below the band edge shall not exceed an EIRP of -17dBm/MHz; for
frequencies 10MHz or greater above or below the band edge, emissions shall not exceed an EIRP of -

27dBm/MHz.
Frequency Field strength Distance
[MHZ] [uV/m] [dBuV/m] [m]
0.009-0.490 2400/ F [kHZ] 20logE [uV/m] 300
0.490-1.705 24000/ F [kHz] 20logE [uV/m] 30
1.705-30 30 295 30
30-88 100 40.0 3
88-216 150 435 3
216-960 200 46.0 3
Above 960 500 54.0 3
Note:

1. The lower limit shall apply at the transition frequencies.

2. Emission level [dBuV/m] = 20log Emission [uV/m]

3. As shown in 15.35(b), for frequencies above 1000MHz, the field strength limits are based on average detector, however, the

peak field strength of any emission shall not exceed the maximum permitted average limits, specified above by more than

20dB under any condition modulation.

TOV SUD Zacta Ltd.
Test Report Rev.FCC-E2.1

Report number: JPD-TR-17220-0
FCC ID: JOYFA51
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7.4 Test data

Date . October 25, 2017
Temperature . 233 [C]

Humidity : 365 [%]

Test place : 3m Semi-anechoic chamber
Date . October 26, 2017
Temperature : 212 [C]

Humidity D 342 [%)

Test place . 3m Semi-anechoic chamber

7.4.1 Restricted Bandedge
[IEEE802.114]

5.2GHz Band, Channel Low
Horizontal
Peak

Herd b.ig o GHz

Test engineer

Test engineer

Average

Taiki Watanabe

Taiki Watanabe

Herg 5125 @ GHz

Ref 1174 4Byl sAeeen 18 dB .64 dEN  Ref 117.4 4B 45180 dBpV
sPeak [ T T T ) WAug [ T T )
l-i.ﬂg ¥ 4 4 4 4 { 4 :.Gg !
8| ] — ¥ 1w |
a8/ | | | | | a8/ | | | o
Offst | Offst | Ir —
ég.d E T T T T T 1 s = T £ égd | T I \
7o | . e a S0 | 2 : ,-/ X
-JB‘.p'J | dB".I'I] | & o | —
Lgfv | Phvg |
| £
uosy L AL | WSl L
Srart 5099 @ GHz Stop 5,200 8 GHz  Seary D099 @ GHz Stop 5,208 @ GHz
Ras BH 1 MHz VEH 3 MHz oSweep 1885 ms (1081 prs)  oRes BH 1 MH2 VEK 3 MHz *Swesp 188.3 ms (1681 prs)
Harkar Trace Type X i Amplitude Marker Trace Typa X Rxis Amplitude
1 L) Frag 5,456 8 GHz 57.99 dbul 1 1) Frag 5,156 8 GHz 47,59 dbyl
2 L) Frag 5.185 B BHz 68,64 dbul 2 [eH) Fraq 5,426 B BHz 48,18 dBul
Vertical
Peak Average

Mer2 ‘:n.!.fﬁ 2 bHz

Mer2 5126 2 GHz

Ref 1174 dBpd sAreen 10 dB 60,91 dBpY Ref 1174 dBpd 45100 BV
sPaak [ T T T - sfvg [ T ] ’
log | I | Log |
18 - 18
B/ , \ B/ -
Dffst v Difst | |
184 I = .' 184 |
& T — . & | ||
1| TSRO UGN SIS IR0 A RSUROUI DRI et oY W, o | L
740 | 549 | = —
dBp | dBpl |
LgAe | Phvg |
: 300 |
Stare 5,008 @ GHz Stop 5,208 @ GHz Stare 5,008 @ GHz Stop 5,208 @ GHz
sRas Bl 1 MHz VEBH 3 MHz *Swenp 108.3 ms (1681 prs) sRas Bl 1 MHz VEBH 3 MHz *Swenp 108.3 ms (1681 prs)
Marker  Trace Twps X fixls Amplitude Marker  Trace Twps X fixls Amplitude
1 ) Freq 5,158 8 BHz 56,70 dBul 1 ) Frag 5,158 8 BHz 47,50 dbyl
2 a Freq 5,076 2 Bz £8.91 dBul 2 ) Freq 5,126 2 Bz 48,10 dByl
TOV SUD Zacta Ltd. Report number: JPD-TR-17220-0

Test Report Rev.FCC-E2.1
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[IEEE802.114]
5.3GHz Band, Channel High
Horizontal
Peak Average
Hkr2 5,382 0% GHz Hkre 5,372 b4 GHz
Ref 117.2 dBpV Ateen 10 dB 60,19 dEpV  Ref 117.2 dBpY Ateen 10 dB 47.581 dBuV
WPeah F—t SR g LSl
Log 1 Log
18 I 18
8/ | 8/
ﬂgF? ﬂgF?
18, 18,
& 7 \\_ﬂ L F
Teo ~—f Sio 1 :
gl gl 2. £
Lyfv Phva
an
Hi 52_ RO S— N S A “1 52_ RO S— T S
Seart 5,308 @9 GHz Stop 5468 84 GHz  Searc 5,300 @9 GHz Stop 5468 80 GHz
#Res BH 1 MHz WVEH 3 MHz #Sweep 108 ms (1081 prs) #Res BH 1 MHz WVEH 3 MHz #Sweep 108 ms (1081 prs)
Marker  Trace Twps X finls Amplitude Marker  Trace Twps X finls fAmplitude
1 1y Frag 5.358 B0 GHz 58,55 dBul 1 oy Frag 5.358 B0 GHz 4747 diub
2 1y Frag 5.362 B BHz 69,49 dBul 2 1y Frag 5.372 B4 Bz 47,88 diul
Vertical
Peak Average
Hir2 5404 09 GHz Hkre 5,373 %2 GHz
Ref 117.2 dBpV Ateen 10 dB 68,16 dEpN  Ref 117.2 dBpY Ateen 10 dB 47.505 dBuV
WPeah F—t e ezl
Log i Log
18 | 18
8/ | 8/
ﬂgF? ﬂgF?
18, i 18,
® [F § n ®
o f | Rl & .|, ol .
748 548 i i
dBpll dbpll
LgAv Fiivg
0
"osa HLos2|
Sare 5,308 Sare 5,308
sRes BH 1 MHz WEH 3 MHz wSweep 108 ms (1881 prs) sRes BH 1 MHz WEH 3 MHz wSweep 108 ms (1881 prs)
Marker  Trace Twps X finls Amplitude Marker  Trace Twps X finls Amplitude
1 1y Frag 5.358 B0 GHz 57.79 dBull 1 oy Frag 59 B8 Gz 47,50 diul
2 1y Frag S.40d B BHz 69,16 dBul 2 1y Frag 5.373 92 BHz 47,80 diul
TOV SUD Zacta Ltd. Report number: JPD-TR-17220-0
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[IEEE802.114]

5.6GHz Band, Channel Low
Horizontal
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Peak Average
Mkr2 5.39 Hz Hkes !.dd! 5 !!Hz
Ref 117.2 dByl Ateen 18 dE 60,61 dEpN  Ref 117.2 dBpd Ateen 18 dE 48,685 dBuV
WPeah F—t S g o dtln
Log T Log
18 } 18
a8/ a8/
QFfst QFfst
102 — : 102
® - . A N ®
o i R | ! ol
748 540 _.22 S
dbpt dbpt
LgfAw Phvg
Es]
“1 52-. - e e e “1 52-. - e e
Seart 5,350 088 GHz Stop 5,525 8 GHz  Stare 5,350 00 GHz Stop 5,525 @@ GHz
#Res BH 1 MHz WVEH 3 MHz sSweep 100 ms (1001 prs) #Res BH 1 MHz WVEH 3 MHz sSweep 100 ms (1001 prs)
Marker  Trace Twps X fixls Amplitude Marker  Trace Twps X fixls Amplitude
1 1y Fraq 5,468 080 BHz 58,12 dbull 1 oy Frag 5,468 080 GHz 48,86 dBul
2 1) Frag 5,308 775 GHz 69,61 dBull 2 1) Frag 5,847 650 GHz 48,61 diul
Vertical
Peak Average
Mke2 5.450 458 GHz Mk 5.44 Hz
Ref 117.2 dByl Ateen 18 dE 60.48 dBpV  Ref 117.2 dBpY Ateen 18 dE 48,379 dBuV
WPk St 2O L g St 2O idabos L
Log 1 1 Log
18 | 18
a8/ | a8/
QFfst QFfst
182 I : 182 T 1
; SN =
i
o ¢ I I
& 0 I
Stop 5,525 8 GHz Stop 5,525 @88 GHz
sRes BH 1 MHz WEH 3 MHz oSweep 108 ms (1081 prs) sRes BH 1 MHz WEH 3 MHz oSweep 108 ms (1081 prs)
Marker  Trace Twps X fixls Amplitude Marker  Trace Twps X fixls Amplitude
1 1y Fraq 5,458 080 GHz 58,26 dbull 1 oy Frag 5,468 080 GHz 47,99 dbul
2 1) Frag 5850 450 Gz 9,40 dBul 2 1) Frag 5,847 825 GHz 48,38 diul
TOV SUD Zacta Ltd. Report number: JPD-TR-17220-0
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[IEEES02.11n (HT20)]

5.2GHz Band, Channel Low

Horizontal
Peak Average

Mer2 5135 2 GHz Here 5128 2 GHz
Ref 117.4 dEpV Ateen 10 dB B9 dBWV  Ref 1174 dBpY Ateen 10 dB 43,334 dBuV
wPeak SRS g sl L
18 | I s 18
8/ | | /_ 8/
QFfst QFfst
184 I I ;_\: 184
-] 3 1__/); -]
ol Bk ! ol
740 540 -
dpl dfpl
Lgfv Phivg

an

Sart 5099 @ GHz Stop 5,200 @ GHz  Seart 5008 @ GHz Stop 5,200 @ GHz

#Res BW 1 MHz VEBH 3 MHz #Sweep 100.3 ms (10681 pis) #Res BW 1 MHz VEBH 3 MHz #Sweep 100.3 ms (10681 pis)
Marker  Trace Trbe X fixis fimplitude Marker  Trace Trbe X fixis fimplitude
1 i) Fragq 5,158 B GHz 59,50 diul 1 i) Frag 5,158 8 GHz 47.96 dEul
2 o) Frag 5,135 2 GHz BE.8Y dEul 2 o) Frag 5128 2 Gz 48,33 diul
Vertical
Peak Average
Hire 117 4 GHz Herz 5126 4 GHz
Ref 117.4 dEpV *Ateen 18 dB 6029 dBpV  Ref 117.4 4BV *Ateen 18 dB 48,316 dBpv
WPeak —— Chuta i) Al *Fug —— et Al
Log T Log
18 18
a8/ | a8/
ﬂngt ﬂngt
104 ] | ] 104
® T W &
. 2 -1 !
E ] i
L+] o i |
 Stop 5,280 @ GHz  Stop 5,200 @ GHz
*Res BW 1 MHz WEH 3 MHz *Sweep 188.3 ms (1081 prs) *Res BW 1 MHz WEH 3 MHz *Sweep 188.3 ms (1081 prs)
Marker  Trace Trbe X fixis fimplitude Marker  Trace Trbe X fixis fimplitude
1 i) Fragq S.158 B GHz 58,49 dEul 1 i) Frag 5,158 B GHz 47.93 dbul
2 o) Frag 117 4 GHz 68,29 dEul 2 o) Frag 5128 4 GHz 48,37 diul
TOV SUD Zacta Ltd. Report number: JPD-TR-17220-0
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[IEEES02.11n (HT20)]

5.3GHz Band, Channel High

Horizontal
Peak Average
Hkr2 5,378 86 GHz Hkr2 5,373 12 GHz
Ref 117.2 dBpV Ateen 10 dB 59.74 dBpV  Ref 117.2 dBpY Ateen 10 dB 47,795 dBuV
WPeah F—t e ke SONG
Log i Log
18 | 18
8/ | 8/
Offst | ] Ufist
182 —— 182
& ]\\_ 1 | &
g!’f @ | n - 2!; @ @ x
gl gl 2. 2
Lyfv Phva
an
Sart 5,309 @8 GHz Stop 5468 84 GHz  Searc 5,300 @9 GHz Stop 5468 80 GHz
#Res BH 1 MHz WVEH 3 MHz #Sweep 108 ms (1081 prs) #Res BH 1 MHz WVEH 3 MHz #Sweep 108 ms (1081 prs)
Marker  Trace Twps X finls Amplitude Marker  Trace Twps X finls fAmplitude
1 1y Fraq 5.358 B0 GHz 58,20 dBull 1 oy Frag 5.358 B0 GHz 47,45 dBul
2 1y Frag 5,378 98 BHz 59,74 diull 2 1y Frag 5,373 12 BHz 47,79 diulr
Vertical
Peak Average
Hkr2 5371 Hz Hkr2 5,371 84 GHz
Ref 117.2 dBpV Ateen 18 dE 59.56 dEpN  Ref 117.2 dBpV Ateen 18 dE 45,006 dBpV
WPeah F—t =S e Ll LN
Log
18 I
8/ |
QFfst
182 T T
1 é_ & f
& ol [ .
548 h =
Bl f’j & [+
Phvg
0
Wl OS2l
Sare 5,308
sRes BH 1 MHz WEH 3 MHz wSweep 108 ms (1881 prs) sRes BH 1 MHz WEH 3 MHz wSweep 108 ms (1881 prs)
Marker  Trace Twps X finls Amplitude Marker  Trace Twps X finls Amplitude
1 1y Frag 5.358 B0 GHz 57.58 dbul 1 oy Frag 5.350 B0 GHz 47,53 diul
2 1y Frag 5,371 36 BHz 59,58 dbul 2 1y Frag 5,371 84 BHz 48,81 dbul
TOV SUD Zacta Ltd. Report number: JPD-TR-17220-0
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[IEEES02.11n (HT20)]

5.6GHz Band, Channel Low

Horizontal
Peak Average
Mkr2 5.44 Hz Mke2 5.44% 175 GHz
Ref 117.2 dBpV Ateen 18 dE 68,16 dEpN  Ref 117.2 dBpY Ateen 18 dE 48,643 dBpV
WPeah F—t = SR g . abltll L
18 I I I | 3 18
8/ 8/
QFfst QFfst
182 182
[ -] | I - [ -]
ol R I ! ol
748 540 ER
dpl 1 T T T i T i i T dfpl
LgfAw t i Phivg
| | I | I I ! an
“1 Sz-. - — . . e e e “1 Sz-. - — . . e e
Seart 5,350 088 GHz Stop 5,525 8 GHz  Stare 5,350 00 GHz Stop 5,525 @@ GHz
#Res BH 1 MHz WVEH 3 MHz #Sweep 108 ms (1081 prs) #Res BH 1 MHz WVEH 3 MHz #Sweep 108 ms (1081 prs)
Marker  Trace Twps X fixls Amplitude Marker  Trace Twps X fixls Amplitude
1 1y Fraq 5,468 080 Bhz 58,39 dBul 1 oy Frag 5,468 080 BHz 42,81 dBub
2 1y Frag 5,849 225 GHz 69,16 dBul 2 1y Frag 5,845 175 GHz 48,64 diul
Vertical
Peak Average
Mkré 5.441 &75 GHz Mkré 5.441 &/5 GHz
Ref 117.2 dBpV Ateen 18 dE 60,26 dEpN  Ref 117.2 dBpd Ateen 18 dE 47.774 dBEpV
WPeah F—t = Lhon) 1o ge S g . St 2O Llibolel L
18 I I I | 18
8/ | | | | | | 8/
QFfst { QFfst
| I H——+— | L\h | |
o ==
“Stop 5.525 800 GHz “Stop 5.525 000 GHz
sRes BH 1 MHz WEH 3 MHz wSweep 108 ms (1081 prs) sRes BH 1 MHz WEH 3 MHz wSweep 108 ms (1881 prs)
Marker  Trace Twps X fixls Amplitude Marker  Trace Twps X fixls Amplitude
1 1y Frag 5,468 080 BHz 58,68 dBul 1 oy Frag 5,468 080 BHz 42,83 dBul
2 1y Frag 5841 675 GHz 69,28 dBul 2 1y Frag 5841 675 GHz 4777 diwl
TOV SUD Zacta Ltd. Report number: JPD-TR-17220-0
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[IEEE802.11n (HT40)]

5.2GHz Band, Channel Low
Horizontal
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Peak Average
Mer2 5143 6 GHz Mer2 5149 6 GHz
Ref 1174 dBpl sAteen 10 dB BO.ES dEWV  Ref 1174 dBpV sAteen 10 dB 48.115 dBpv
P —— S2h il L
Log Log
18 18
a8/ a8/
QFfst QFfst
104 10.4 :
4B bz —y a8
ol e 2 ol | !
748 540 R !
gl gl ="
Lyfv Phva
Es]
Sart 5099 @ GHz Stop 5,200 @ GHz  Seart 5008 @ GHz Stop 5,200 @ GHz
sRes BH 1 MHz VEH 3 MHz *5weep 1083 ms (1061 pes) sRes BH 1 MHz VEH 3 MHz *5weep 1083 ms (1061 pes)
Marker  Trace Twps X fixls Amplitude Marker  Trace Twps X fixls Amplitude
1 1y Fraq 5.150 B Bz 59.52 dbull 1 oy Fraq 5.150 B Bz 4841 bl
2 1) Frag 5,143 6 GHz 69,65 dBull 2 1) Frag 5,149 6 GHz 48,11 diul
Vertical
Peak Average
Mer2 5149 2 GHz Hkrz 5149 8 GHz
Ref 1174 dBpl sAteen 10 dB FL.33 dBpV  Ref 1174 dBpV sAteen 10 dB 48.751 dBpV
P L —— L SictSole L
Log Log
18 imigeand 10
a8/ | a8/
QFfst / QFfst W
184 =] —— 184 1
dB | l 2 / dB
. Bl |
2 "
=
~Stop 5.200 @ GHz ~Stop 5.200 @ GHz
sRas BH 1 MHz VEH 3 MHz oSneep 1083 ms (1081 prs) sRas BH 1 MHz VEH 3 MHz oSneep 1083 ms (1081 pes)
Marker  Trace Twps X fixls Amplitude Marker  Trace Twps X fixls Amplitude
1 1y Fraq 5.150 B Bz 59,21 dbull 1 oy Fraq 5.150 B Bz 48,73 dbl
2 1) Frag 5,149 2 Gz 61,33 dbulf 2 1) Frag 5,149 8 GHz 48,75 diul

TOV SUD Zacta Ltd.
Test Report Rev.FCC-E2.1
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[IEEE802.11n (HT40)]

5.3GHz Band, Channel High
Horizontal
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Peak Average
Hkr2 5408 99 GHz Hkr2 5,356 56 GHz
Ref 117.2 dByl Ateen 18 dE 59.61 dBpN Ref 117.2 dBpd Ateen 18 dE 47,716 dBpv
WPosk [T = e LR L
Log | T Log
1w | ! 18
ds/ | \ a8/ |
QFfst | QFfst v \
3’3-2 i 1 ] 3’3-2 1 k
i |
o, | \4~ 2 g o \
748 540 e i
dbpt dbpt
Lyfv Phva
| Es]
Sart 5,309 @8 GHz Stop 5468 84 GHz  Searc 5,300 @9 GHz Stop 5468 80 GHz
sRes BH 1 MHz WVEH 3 MHz sSweep 108 ms (1001 prs) sRes BH 1 MHz WVEH 3 MHz sSweep 108 ms (1001 prs)
Marker  Trace Twps X finls Amplitude Marker  Trace Twps X finls Amplitude
1 1y Frag 5.358 B0 GHz 58,70 dBul 1 oy Frag 5,358 B0 GHz 4767 dil
2 1) Frag 5,408 20 Bz 59,61 dbull 2 1) Frag 5,366 56 BHz 47,72 diwlr
Vertical
Peak Average
Hkrd 5,339 56 GHz Hirz 5.4 > GHz
Ref 117.2 dByl Ateen 18 dE 6O.82 dBuV  Ref 117.2 dBpY Ateen 18 dE 47,747 dBuV
WPk SRS g Lbticl=l L)
Log i Log
18 | 18 !
a8/ \ | B/ |
QFfst QFfst v
102 1 . 102 T T
4B 1Y . 3—1 4B |
| & hd ol ! !
540 i —
Byl \_ o &
Phvg
£
Wl OS2l
Sare 5,308
sRas BH 1 MHz WEH 3 MHz oSweep 108 ms (1081 prs) sRas BH 1 MHz WEH 3 MHz oSweep 108 ms (1081 prs)
Marker  Trace Twps X finls Amplitude Marker  Trace Twps X finls Amplitude
1 1y Frag 5.358 B0 GHz 58,82 dEul 1 oy Frag 5,358 B0 GHz 47.65 bl
2 1) Frag 5,390 56 BHz 69,82 dBull 2 1) Frag 5,402 56 BHz 47,75 diul
TOV SUD Zacta Ltd. Report number: JPD-TR-17220-0
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[IEEE802.11n (HT40)]

5.6GHz Band, Channel Low

Horizontal
Peak
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Mkr2 !d!! !2:- !!Hz

Average

Mkr2 !d!! !2:- !!Hz

Ref 117.2 dByl Ateen 18 dE 549.56 dBu Ref 117.2 dByl Ateen 18 dE 48117 dBpV
WPask b L e e vg [ bk S LA L
Log i T Log
18 /.——4-\,—«4 18 |
a8/ a8/ e ——
DFfst I DFfst [
182 I i ;s 102 1 T
4B L J | 4B
% * bt | f, |
gl gl - =
LgfAw Phvg
Es]
“1 52-. = e e e e “1 52-. = e e e e
Stare 5,350 00 Gz Stop 5,525 @98 GHz  Start 5.350 00 Gz Stop 5,525 @98 GHz
sRes BH 1 MHz SVEH 3 MHz sSweep 100 ms (1001 prs) sRes BH 1 MHz SVEH 3 MHz sSweep 100 ms (1001 prs)
Marker  Trace Trbe X fixls fimplitude Marker  Trace Trbe X fixis fimplitude
1 i) Fragq 5,460 080 GHz 58,48 dEul 1 (] Fragq 5,460 080 GHz 48,18 dEul
2 o) Frag RE59 725 GHz 59,56 diul 2 o) Frag RE59 725 GHz 43,17 dEul
Vertical
Peak Average
Hkr 3.422 375 GHz Hkr !d!! !2:- !!Hz
Ref 117.2 dByl Ateen 18 dE 68,33 dEpW Ref 117.2 dByl Ateen 18 dE 48,075 dBpV
WPask —— L L e ST Whug T b L e o fln L
Log Log
18 | 18
a8/ | a8/
DFfst DFfst
102 s s 102
4B 2 ey | L 4B
S R |
%
“Stop 5525 099 GHz “Stop 5525 049 GHz
sRas BH 1 MHz VEH 3 MHz oSweep 108 ms (1081 prs) sRas BH 1 MHz VEH 3 MHz oSweep 108 ms (1081 prs)
Marker  Trace Trbe X fixis fimplitude Marker  Trace Trbe X fixis fimplitude
1 i) Fragq 5,460 080 GHz 59,17 dBulf 1 (] Fragq 5,460 080 GHz 48,87 dEul
2 o) Frag 22 975 BHz 8,33 diul 2 o) Frag RE59 725 GHz 45,87 diul
TOV SUD Zacta Ltd. Report number: JPD-TR-17220-0
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[IEEE802.11ac (HT80)]
5.2GHz Band, Channel Low
Horizontal
Peak Average

Here 5143 4 GHz Here 5149 & GHz
Ref 1174 dBpd sAreen 10 dB 60,85 dBpY Ref 1174 dBpd sAreen 10 dB 48.147 dBpV
ity oo 2 S S Vg oo 2 S el
Log Log
18 18
4B/ Atir]  OBY
QFfst r QFfst
184 .l 104
P 3 i P
o . 1]
740 540 =
B B
Lyfv Phvg

80

Sart 5099 @ GHz Stop 5,200 @ GHz  Seart 5008 @ GHz Stop 5,200 @ GHz

#Res BW 1 MHz VEBH 3 MHz #Sweep 100.3 ms (10681 pis) #Res BW 1 MHz VEBH 3 MHz #Sweep 100.3 ms (10681 pis)
Marker  Trace Trbe X fixis fimplitude Marker  Trace Trbe X fixis fimplitude
1 i) Fragq S.158 B GHz 52,94 dEul 1 i) Frag 5,158 8 GHz 45,14 digl
2 o) Frag G148 4 GHz BE.85 dBul 2 o) Frag 5,149 6 GHz 43,15 diul
Vertical
Peak Average
Herz 5149 @ GHz Herz 5149 8 GHz
Ref 117.4 dEpV *Ateen 18 dB 6023 dBpV  Ref 117.4 4BV *Ateen 18 dB 48,763 dBpV
WPeak —— — *Fug —— b A
Log Log
18 18
a8/ - a8/
Dffst Dffst
104  — 104
i z _M/ i
£
2 :
O
 Stop 5,280 @ GHz  Stop 5,200 @ GHz
*Res BW 1 MHz WEH 3 MHz *Sweep 188.3 ms (1081 prs) *Res BW 1 MHz WEH 3 MHz *Sweep 188.3 ms (1081 prs)
Marker  Trace Trbe X fixis fimplitude Marker  Trace Trbe X fixis fimplitude
1 i) Fragq S.158 B GHz 59,53 dbiul 1 i) Frag 5,158 8 GHz 48,76 dEul
2 o) Frag 5,149 0 GHz BE.23 dEul 2 o) Frag 5,149 8 GHz 45,76 diul
TOV SUD Zacta Ltd. Report number: JPD-TR-17220-0
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5.3GHz Band, Channel High
Horizontal

Page 65 of 159

Peak Average
Hkr2 5469 09 GHz Hkre 5437 25 GHz
Ref 117.2 dByl Ateen 18 dE G001 dEpN  Ref 117.2 dBpY Ateen 18 dE 47,790 dBpV
WPeah F—t S g Lilals L
Log Log
18 ! 18
@8y [Teas | a8/
Dfist \.\ Dfist
182 { — I 182
4B \ . | 4B
g!’f 8 | . & 2'4 @ e X
gl gl 2 -
LgfAw Phvg
Es]
Sart 5,309 @8 GHz Stop 5468 84 GHz  Searc 5,300 @9 GHz Stop 5468 80 GHz
#Res BH 1 MHz WVEH 3 MHz sSweep 108 ms (1001 prs) #Res BH 1 MHz WVEH 3 MHz sSweep 108 ms (1001 prs)
Marker  Trace Twps X finls Amplitude Marker  Trace Twps X finls Amplitude
1 1y Frag 5.358 B0 GHz 58,56 bl 1 oy Frag 5.358 B0 GHz 47.75 dul
2 1) Frag S4B B0 GHz 69,81 dBul 2 1) Frag S.437 28 Bz 47,79 diul
Vertical
Peak Average
Mkr2 5422 72 GHz Hkr2 5,412 16 GHz
Ref 117.2 dByl Ateen 18 dE 55.95 dBpN  Ref 117.2 dBpd Ateen 18 dE 47.715 dBpv
WPeah F—t SRR g L SENG
Log Log
18 ! 18
&y | a8/ |
QFfst QFfst
. ¥ ! 182 T 1
4B .= 4B !
£ & ol | !
540 T : T -+
Bl \‘\_ [+3 2
Phvg
£
Wl OS2l
Sare 5,308
sRes BH 1 MHz WEH 3 MHz oSweep 108 ms (1081 prs) sRes BH 1 MHz WEH 3 MHz oSweep 108 ms (1081 prs)
Marker  Trace Twps X finls Amplitude Marker  Trace Twps X finls Amplitude
1 1y Frag 5.358 B0 GHz 57.98 dBul 1 oy Frag 59 B8 Gz 47,58 dbul
2 1) Frag S22 72 Bz 58,95 diull 2 1) Frag 5412 16 BHz 47,71 diulr
TOV SUD Zacta Ltd. Report number: JPD-TR-17220-0

Test Report Rev.FCC-E2.1 FCC ID: JOYFA51
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[IEEE802.11ac (HT80)]

5.6GHz Band, Channel Low
Horizontal
Peak

Mkez 5.457 375 GHz

Average

Hkr !d!! 5 !!Hz

Ref 117.2 dByl Ateen 18 dE 59.508 dEpV Ref 117.2 dByl Ateen 18 dE 48.225 dBpv
WPask —— Ll b o L Whug T e A
Log Log
18 | | | ! | 18
a8/ | | | | | | | a8/
DFfst DFfst
19-2 1 1 1] 1 1 1] 1 1 19-2
4B | | ! 2 ! ! 4B
o ; 0 o !
748 540 I ;
dbpt dbpt
LgfAw Phvg
Es]
Stare 5,350 00 Gz Stop 5,525 @98 GHz  Start 5.350 00 Gz Stop 5,525 @98 GHz
sRes BH 1 MHz SVEH 3 MHz sSweep 100 ms (1001 prs) sRes BH 1 MHz SVEH 3 MHz sSweep 100 ms (1001 prs)
Marker  Trace Trbe X fixis fimplitude Marker  Trace Trbe X fixis fimplitude
1 i) Fragq 5,460 080 GHz 59.29 dBulf 1 (] Frag 5,460 080 GHz 48,19 dEul
2 o) Frag 857 975 BHz 59,80 diuY 2 o) Frag 859 550 GHz 45,27 diul
Vertical
Peak Average
Hkr !d! !! !!Hz Mkr2 !d!! 5 !!Hz
Ref 117.2 dByl Ateen 18 dE G013 dEWY Ref 117.2 dByl Ateen 18 dE 48.124 dBpv
WPask —— Chadabos g e
Log Log
18 | | | ! | | 18
a8/ | | | | | | | a8/
DFfst DFfst 1
19-2 1 1 1] 1 1 1] 1 1 19-2
4B | | 2l ey | | 4B
=
™y
5 925 il GHz 5525 @8 GHz
sRas BH 1 MHz VEH 3 MHz oSweep 108 ms (1081 prs) sRas BH 1 MHz VEH 3 MHz oSweep 108 ms (1081 prs)
Marker  Trace Trbe X fixis fimplitude Marker  Trace Trbe X fixis fimplitude
1 i) Fragq 5,460 080 GHz 58,77 dbul 1 (] Frag 5,460 080 GHz 4811 dbuld
2 o) Frag 435 575 GHz 6813 dEul 2 o) Frag 859 550 GHz 43,17 dEul
TOV SUD Zacta Ltd. Report number: JPD-TR-17220-0

Test Report Rev.FCC-E2.1 FCC ID: JOYFA51



7.4.2 Non-Restricted Bandedge

[IEEE802.114]

5.6GHz Band, Channel High
Peak

Page 67 of 159

Horizontal Vertical
Hkr2 5,737 80 GHz Hkr2 5,731 0@ GHz
Ref 117.7 dBpd Ateen 18 dE 6033 dBuV Ref 117.7 dBpd Ateen 18 dE 54.51 dEu
WPeah F——tr pien 2o & s SR WPeah F——tr pien 2o & izl B L
Log Log
18 18
4B/ 4B/
DFfst DFfst
313'? 313'? i T
ol ¢ i . o L | e i P
68.2 68.2
Byl Byl
LgAv LgAv
Srare 5675 89 GHz Stop 5,825 88 GHz  Searc 5679 @8 GHz Stop 5,825 98 GHz
sRas BH 1 MHz WWEH 3 MHz oSweep 108 ms (1081 pes) sRas BH 1 MHz WWEH 3 MHz oSweep 108 ms (1081 pes)
Marker  Trace Twps X finls Amplitude Marker  Trace Twps X finls Amplitude
1 ) Fraq 5,725 B0 Gz §8.26 dBul 1 oy Fraq 5,725 B0 Gz 58,61 dBul
Fl ) Freq S.737 90 Ghz 8,33 dbul Fl ) Freq S.731 B0 Gz 59,51 dbul
[IEEE802.11n (HT20)]
5.6GHz Band, Channel High
Peak
Horizontal Vertical
Hkre 5.0742 Hz Hkre 5767 09 GHz
Ref 117.7 dBpd Areen 18 dB 6109 dBpV Ref 117.7 dBpd Areen 18 dB 61.27 dBp¥
WPeah F——tr pien 2o & pires CEN WPeah F——tr pien 2o & Becd RN
Log Log |
18 18 1
B/ B/ ,
DFfst DFfst
313'? 313'? j
o 2 I o b’ | ™ 2
68.2 68.2
Byl Byl
LgAv LgAv
Start 5.6/9 88 GHz Stop 5,825 88 GHz  Searc 5679 @8 GHz Stop 5,825 98 GHz
sRas BH 1 MHz WWEH 3 MHz oSweep 108 ms (1081 pes) sRas BH 1 MHz WWEH 3 MHz oSweep 108 ms (1081 pes)
Marker  Trace Twps X finls Amplitude Marker  Trace Twps X finls Amplitude
1 ) Fraq 5,725 B0 Gz 59,70 dBul 1 oy Fraq 5.725 B0 Gz 56,14 dipll
Fl ) Freq S.742 55 Gz £1.89 dBul Fl ) Freq S.767 B0 Gz 61,27 diul
TOV SUD Zacta Ltd. Report number: JPD-TR-17220-0

Test Report Rev.FCC-E2.1
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[IEEES02. 11n (HT40)]

5.6GHz Band, Channel High
Peak

Page 68 of 159

Horizontal Vertical
Hkre 5776 %0 GHz Hkr S Hz
Ref 117.7 BV Ateen 10 dB 60.78 dEpN  Ref 117.7 dBpd Ateen 10 dB 68,75 dEpi
sPask 4 i bt L sPask 4 i oGl
Log Log
18 18l
8/ L) 8/
DFfst DFfst
B8.2 B8.2
dipl dipl
LgA LgA
Start 5.675 @8 GHz Stop 5,825 MR GHz  Searc 5675 99 GHz Stop 5,825 0 GHz
#Res BH 1 MHz WVEH 3 MHz #Sweep 108 ms (1081 prs) #Res BH 1 MHz WVEH 3 MHz #Sweep 108 ms (1081 prs)
Marker  Trace Twps X finls Amplitude Marker  Trace Twps X finls Amplitude
1 1y Fraq 725 B8O Bz 58,74 dBull 1 oy Fraq 725 BB Bz 59,28 dBul
2 1y Frag 5.776 90 GHz 60,78 dBul 2 1y Frag S.762 75 BHz 60,78 dBul
[IEEE802.11ac (HT80)]
5.6GHz Band, Channel High
Peak
Horizontal Vertical
Here 5792 7 GHz Hikr2 S.777 4 GHz
Ref 117.7 BV Ateen 10 dB 60,39 dEpN  Ref 117.7 dBpd Ateen 10 dB 662 dEpW
sPeak [ T - o WPesk L e G lel
Log | Log
18 L 18
dg; [ | dB/ [T
DFfst | DFfst
187 | - 187
ol l \\ A h'd ol \L K 6
B8.2 | B8.2
dipl T dipl
LgA LgA
Start 5699 @ GHz Stop 5,900 8 GHz  Seart 5608 @ GHz Stop 5,900 @ GHz
#Res BH 1 MHz WVEH 3 MHz #Sweep 108 ms (1081 prs) #Res BH 1 MHz WVEH 3 MHz #Sweep 108 ms (1081 prs)
Marker  Trace Twps X fixls Amplitude Marker  Trace Twps X fixls Amplitude
1 1y Fraq 5.725 8 Bz 58,58 dBul 1 oy Fraq 5.725 8 Bz 58,82 dBul
2 1y Frag 5,792 7 6hz 9,39 dbull 2 1y Frag 5,777 4 Ghz 69,62 dbull
TOV SUD Zacta Ltd. Report number: JPD-TR-17220-0

Test Report Rev.FCC-E2.1
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7.4.3 Radiated Emissions

Date
Temperature
Humidity
Test place

Date
Temperature
Humidity
Test place

Date
Temperature
Humidity
Test place

Date
Temperature
Humidity
Test place

Date
Temperature
Humidity
Test place

Date
Temperature
Humidity
Test place

TOV SUD Zacta Ltd.

Test Report Rev.FCC-E2.1

October 19, 2017

20.0 [C]

312 [%]

3m Semi-anechoic chamber

October 19 - 20, 2017

231 [C]

27.6 [%]

3m Semi-anechoic chamber

October 20, 2017

23.3 [C]

32.2 [%]

3m Semi-anechoic chamber

October 21, 2017

214 [C]

421 [%]

3m Semi-anechoic chamber

October 24, 2017

20.0 [C]

45.3 [%]

3m Semi-anechoic chamber

October 25, 2017

23.3 [C]

36.5 [%]

3m Semi-anechoic chamber

Test engineer

Test engineer

Test engineer

Test engineer

Test engineer

Test engineer

Tadahiro Seino

Taiki Watanabe

Tadahiro Seino

Taiki Watanabe

Taiki Watanabe

Taiki Watanabe

Report number: JPD-TR-17220-0

FCC ID: JOYFA51
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Zacta

[IEEE802.114]

(5.2GHz Band)
Frequency Frequency | ANT | Detector | Reading C.F | DCF Result Limit Margin
Mode Channel
(MHz) (MHz) HIV PK/AV (dBuv) (dB) | (dB) | (dBuV/m) | (dBuV/m) (dB)
36 5180 10360.00 H PK 47.2 9.9 57.1 68.2 111
802.11a 40 5200 10400.00 H PK 46.0 9.9 55.9 68.2 12.3
48 5240 10480.00 H PK 45.7 10.0 55.7 68.2 125
(5.3GHz Band)
Frequency Frequency | ANT | Detector | Reading C.F | DCF Result Limit Margin
Mode Channel
(MHz) (MHz) HIV PK/IAV (dBuv) (dB) | (dB) | (dBuV/m) | (dBuV/m) (dB)
52 5260 10520.00 H PK 45.9 10.0 55.9 68.2 12.3
56 5280 10560.00 H PK 46.3 101 56.4 68.2 11.8
802.11a
10640.00 H PK 46.4 10.2 56.6 74.0 17.4
64 5320
10640.00 H AV 34.8 10.2 45.0 54.0 9.0
(5.6GHz Band)
Frequency Frequency | ANT | Detector | Reading C.F | DCF Result Limit Margin
Mode Channel
(MHz) (MHz) HIV PK/IAV (dBuv) (dB) | (dB) | (dBuV/m) | (dBuV/m) (dB)
5467.40 H PK 49.8 10.2 60.0 68.2 8.2
5465.60 \Y PK 50.3 10.2 60.5 68.2 77
100 5500
11000.00 H PK 45.6 10.6 56.2 74.0 17.8
11000.00 H AV 34.1 10.6 447 54.0 9.3
802.11a
11160.00 H PK 46.8 109 57.7 74.0 16.3
116 5580
11160.00 H AV 34.8 109 45.7 54.0 8.3
11400.00 H PK 46.0 11.2 57.2 74.0 16.8
140 5700
11400.00 H AV 34.3 11.2 455 54.0 8.5
Note:

1. Emission Level (Margin) = Limit - [Reading + C.F (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 30MHz to 1000MHz at the 3 meters distance.
3. No emission was detected in the receive mode.

TOV SUD Zacta Ltd. Report number: JPD-TR-17220-0
Test Report Rev.FCC-E2.1 FCC ID: JOYFA51
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Zacta

[IEEES02.11n (HT20)]

(5.2GHz Band)
Frequency | Frequency | ANT | Detector | Reading C.F | DCF Result Limit Margin
Mode Channel
(MHz) (MHz) H/V PK/IAV (dBuv) (dB) | (dB) | (dBpV/m) | (dBuV/m) (dB)
36 5180 10360.00 H PK 45.8 9.9 55.7 68.2 125
802.11n
40 5200 10400.00 H PK 455 9.9 55.4 68.2 12.8
(20MHz)
48 5240 10480.00 H PK 453 10.0 55.3 68.2 129
(5.3GHz Band)
Frequency | Frequency | ANT | Detector | Reading C.F | DCF Result Limit Margin
Mode Channel
(MHz) (MHz) HIV PK/IAV (dBuv) (dB) | (dB) | (dBuV/m) | (dBuV/m) (dB)
52 5260 10520.00 H PK 45.7 10.0 55.7 68.2 125
802.11n 56 5280 10560.00 H PK 45.6 10.1 55.7 68.2 125
(20MHz) 10640.00 H PK 46.5 10.2 56.7 74.0 17.3
64 5320
10640.00 H AV 34.2 10.2 44.4 54.0 9.6
(5.6GHz Band)
Frequency | Frequency | ANT | Detector | Reading C.F | DCF Result Limit Margin
Mode Channel
(MHz) (MHz) HIV PK/IAV (dBuv) (dB) | (dB) | (dBuV/m) | (dBuV/m) (dB)
5463.40 H PK 50.5 10.2 60.7 68.2 75
5464.53 \Y PK 50.1 10.2 60.3 68.2 7.9
100 5500
11000.00 H PK 45.9 10.6 56.5 74.0 17.5
802.11n 11000.00 H AV 33.6 10.6 442 54.0 9.8
(20MHz) 11160.00 H PK 46.2 109 57.1 74.0 16.9
116 5580
11160.00 H AV 34.0 109 44,9 54.0 9.1
11400.00 H PK 46.5 11.2 57.7 74.0 16.3
140 5700
11400.00 H AV 34.0 11.2 45.2 54.0 8.8
Note:

1. Emission Level (Margin) = Limit - [Reading + C.F (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 30MHz to 1000MHz at the 3 meters distance.
3. No emission was detected in the receive mode.

TOV SUD Zacta Ltd. Report number: JPD-TR-17220-0
Test Report Rev.FCC-E2.1 FCC ID: JOYFA51
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[IEEE802.11n (HT40)]

Zacta

(5.2GHz Band)
Frequency | Frequency | ANT | Detector | Reading C.F | DCF Result Limit Margin
Mode Channel
(MHz) (MHz) HIV PK/IAV (dBuv) (dB) | (dB) | (dBpV/m) | (dBuV/m) (dB)
802.11n 38 5190 10380.00 H PK 46.1 9.9 56.0 68.2 12.2
(40MHz) 46 5230 10460.00 H PK 442 10.0 54.2 68.2 14.0
(5.3GHz Band)
Frequency | Frequency | ANT | Detector | Reading C.F | DCF Result Limit Margin
Mode Channel
(MHz) (MHz) H/V PK/IAV (dBuv) (dB) | (dB) | (dBpV/m) | (dBuV/m) (dB)
54 5270 10540.00 H PK 46.2 10.1 56.3 68.2 11.9
802.11n
10620.00 H PK 46.4 10.2 56.6 74.0 17.4
(40MHz) 62 5310
10620.00 H AV 34.0 10.2 442 54.0 9.8
(5.6GHz Band)
Frequency | Frequency | ANT | Detector | Reading C.F | DCF Result Limit Margin
Mode Channel
(MHz) (MHz) HIV PK/IAV (dBuv) (dB) | (dB) | (dBuV/m) | (dBuV/m) (dB)
5469.42 H PK 50.1 10.2 60.3 68.2 7.9
5465.38 \Y PK 50.3 10.2 60.5 68.2 77
102 5510
11020.00 H PK 453 10.6 55.9 74.0 181
802.11n 11020.00 H AV 335 10.6 441 54.0 9.9
(40MHz) 11100.00 H PK 46.1 10.8 56.9 74.0 171
110 5550
11100.00 H AV 33.9 10.8 447 54.0 9.3
11340.00 H PK 46.8 111 57.9 74.0 16.1
134 5670
11340.00 H AV 34.3 111 454 54.0 8.6
Note:

1. Emission Level (Margin) = Limit - [Reading + C.F (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 30MHz to 1000MHz at the 3 meters distance.
3. No emission was detected in the receive mode.

TOV SUD Zacta Ltd.
Test Report Rev.FCC-E2.1

Report number: JPD-TR-17220-0

FCC ID: JOYFA51
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[IEEES802.11ac (HT80)]

(5.2GHz Band)
Frequency | Frequency | ANT | Detector | Reading C.F | DCF Result Limit Margin
Mode Channel
(MHz) (MHz) HIV PK/IAV (dBuv) (dB) | (dB) | (dBuV/m) | (dBuV/m) (dB)
802.11ac
42 5210 10420.00 H PK 45.6 9.9 55.5 68.2 12.7
(80MHz)
(5.3GHz Band)
Frequency | Frequency | ANT | Detector | Reading C.F | DCF Result Limit Margin
Mode Channel
(MHz) (MHz) HIV PK/AV (dBuv) (dB) | (dB) | (dBuV/m) | (dBuV/m) (dB)
802.11ac
58 5290 10580.00 H PK 45.9 101 56.0 68.2 12.2
(80MHz)
(5.6GHz Band)
Frequency | Frequency | ANT | Detector | Reading | C.F | DCF Result Limit Margin
Mode Channel
(MHz) (MHz) HIV PK/IAV (dBuv) (dB) | (dB) | (dBuV/m) | (dBuV/m) (dB)
5462.09 H PK 50.4 10.2 60.6 68.2 7.6
5467.87 \Y PK 50.2 10.2 60.4 68.2 7.8
106 5530
802.11ac 11060.00 H PK 453 10.7 56.0 74.0 18.0
(80MHz) 11060.00 H AV 337 10.7 | 0.179 44.6 54.0 94
11220.00 H PK 46.1 11.0 57.1 74.0 16.9
122 5610
11220.00 H AV 34.2 11.0 | 0.170 454 54.0 8.6
Note:

1. Emission Level (Margin) = Limit - [Reading + C.F (Antenna + Cable — Amp)]
2. No emission were detected in frequency range 30MHz to 1000MHz at the 3 meters distance.
3. No emission was detected in the receive mode.

TOV SUD Zacta Ltd. Report number: JPD-TR-17220-0
Test Report Rev.FCC-E2.1 FCC ID: JOYFA51
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7.4.4 Measurement chart
7.4.4.1 Transmission mode

[114]
W52 / Channel Low
BELOW 1GHz
sk RADTATED EMISSION - sskeioforsdor
[ 3m Semi-anechoic chamber ]
TUV SUD Zacta Ltd. <{DATA Sheet No.01>> 19 October,2017
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart E
EUT : Tablet Operator : T.Seino R
Model No. : FA51 Temp,Hum,Atm : 20.0[C] 31.2[%]
Serial No. :N/A Notel : ch:36_5180MHz
Test mode : 5GHz_W52_11a_Tx_Low Note2 -
[dB(x V/m)]
Sl T ! T 1 1 1 1 11| <FCCB3Im
I B : AN R Limit(QP)
C | 1 I | | I | i 1o <01.MHz Tx W52_11a_Low>
5 ! [ B ‘ ! ] L0 1 —— Peak level(H,PK)
- R ! ! e Peak level(V,PK)
| I 1 1 1 1 1 I ] I | 1 | 1 1
1 1 1 | 1 + + 1 1 | 1 | 1 1
‘ I 1 1 1 1 1 I 1 1 I 1 I 1 1
40 - 1 1 1 | 1 1 1 1 1 | 1 | 1 1
L 1 1 1 I 1 1 1 1 1 I 1 I 1 1
| 1 1 1 1 1 | 1 1 I 1 I 1 1
r 1 1 1 1 1 1 I 1 1 | 1 | 1 1
E - I 1 1 1 1 1 1 1 1 | 1 | 1 1
- 30 1 1 1 1 1 1 1 1 1 1 1 1 1 1
b - A R | | A A A A
= | 1 1 1 1 1 | 1 1 I 1 | 1
- ) 1 1 | 1 1 1 1 | 1
20 T T T
1 1 I 1 1 I 1 1
1 1 I 1 1 I I 1 I 1 1
| 1 1 1 1 | 1 I 1 I 1 1
I 1 1 1 I I | 1 | 1 1
¥ 1 1 1 1 | 1 | 1 1
WE—v 1 " . : — 7 0 7]
- 1 1 1 | 1 1 1 1 | 1 | 1 1
| | 1 1 I I 1 | 1 I 1 I 1 1
I 1 1 1 1 1 I 1 | 1 | 1 1
I 1 1 1 | 1 1 1 1 ] 1 ] 1 1
0 1 1 1 1 1 1 1 1 1L 1 1 1 1
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]

Final Result

No. Frequency (P) e f Height Angle
[MHz] [dB(1/m)] [cm] ° ]

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.

TOV SUD Zacta Ltd. Report number: JPD-TR-17220-0
Test Report Rev.FCC-E2.1 FCC ID: JOYFA51
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[114]
W52 / Channel Low
ABOVE 1GHz
sipiokk RADTATED EMISSION  ssfoickokotor
[ 3m Semi-anechoic chamber ]
TUV SUD Zacta Ltd. <{{DATA Sheet No.02>> 20 October,2017
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart E
EUT : Tablet Operator : T.Watanabe _
Model No. : FA51 Temp,Hum,Atm : 23.1[C] 27.6[%]
Serial No. :N/A Notel : ¢ch:36_5180MHz
Test mode : 5GHz_W52_11a_Tx_Low Note2 3
[dB(p V/m)]
= S i i | T <FCC E_GHz(Peak Only)_3m>
110 E ! f ! f ! P — Limit(PK)
E 1 | 1 1 | [ <01_GHz_Tx W52_11a_Low>
100 ! ! ! [ ! | — Peak level(H,PK)
E ! ! ! ! Loor Peak level(V,PK)
90 E I ; ; | : | i Emission level(H,PK)
E 1 1 1 I | 1 I 1
80 ] 1 1 1 1 | 1 | 1
C 1 1 1 1 I 1 I 1
0 : = = ———
's-_; E 1 | | | 1 | | |
oo re——— e R
50 & . i i ]
- 1 1 1 1 1 1 1
40 F : i i e e e
= 1 1 1 1 I 1 I 1
30 E ] : : — T
; 1 | 1 | 1 1 1 1
‘)0 - 1 1 1 1 | 1 I 1
“E i i i i o
- 1 1 1 1 | 1 1 1
10 F . . . . e
- 1 1 1 1 I 1 I I
o E / : H ! ! L
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading c. T Result Limit Margin Height Angle
PK PK PK PK i
[MHz] [dB(xV)] [dB(1/m)] [dB(uV/m)] [dB(pV/m)]  [dB] [cm] [° ]
1 10360.000 H 47.2 9.9 57.1 68. 2 11 1 144.0  160.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 40GHz at the 3 meters distance.

TOV SUD Zacta Ltd. Report number: JPD-TR-17220-0
Test Report Rev.FCC-E2.1 FCC ID: JOYFA51
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[114]
W52 / Channel Middle
BELOW 1GHz
sopfoiiokk . RADIATED EMISSION - sokeksforsfor
[ 3m Semi-anechoic chamber ]
TUV SUD Zacta Ltd. <{DATA Sheet No.03>> 19 October,2017
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart E
EUT : Tablet Operator : T.Seino R
Model No. : FA51 Temp,Hum,Atm : 20.0[°C] 31.2[%]
Serial No. :N/A Notel : ¢h:40_5200MHz
Test mode : 5GHz_W52_11a_Tx Middle Note2 -
[dB(z V/m)]
=T 1 700 : T T 1 11| <FCCB3m
SR : Lo b —— LimitQP)
N | 1 [ | | | | | oo <02.MHz_Tx W52_11a Mid>
50 ! [ N ! ! ! - N N (N — Peak level(H,PK)
R EE ! HEEREEEE Peak level(V,PK)
L 1 1 1 1 1 1 I 1 I I 1 I 1 1
I 1 1 1 1 + + 1 1 I 1 I 1 1
o I 1 1 1 1 1 I 1 1 I 1 I 1 1
40 ' TR \ ' X T
: 1 1 1 1 1 1 I 1 1 | 1 | 1 1
1 1 1 1 1 1 1 1 1 I 1 I 1 1
r I 1 1 1 I 1 I 1 I I 1 I 1 1
@ - 1 1 1 1 1 1 1 1 I I 1 I 1 1
§ W E R B R
r 1 1 1 1 1 1 I 1 1 I 1 I 1
o 1 1 1 1 1 1 I 1 I 1
- 1 1 1 1 1 1 1 1 | 1
20 — 1 ' e
1 1 1 1 1 1 I 1 1
1 1 1 I 1 I I 1 I 1 1
I 1 1 1 1 1 1 I 1 I 1 1
| 1 1 I I 1 I 1 I 1 1
10 — o : —
= 1 1 1 1 1 1 ] 1 | 1 1
- 1 1 1 1 1 1 1 1 1 1 1 1 1
| 1 1 1 1 1 1 I 1 I 1 I 1 1
I 1 1 1 1 1 I 1 I 1 I 1 1
o ] 1 1 1 1 1 | ] I 1 I 1 1
0 1 1 n & 1 1 n 1 1 n 4 " 1 4
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]

Final Result

No. Frequency (P) c.f Height Angle
[MHz] (dB(1/m)] [cm] ]

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.

TOV SUD Zacta Ltd. Report number: JPD-TR-17220-0
Test Report Rev.FCC-E2.1 FCC ID: JOYFA51
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[114]
W52 / Channel Middle
ABOVE 1GHz
sirdoiokk  RADTATED EMISSION  sskokskoiodor
[ 3m Semi-anechoic chamber ]
TUV SUD Zacta Ltd. <<{DATA Sheet No.04>> 20 October,2017
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart E
EUT : Tablet Operator : T.Watanabe _
Model No. : FA51 Temp,Hum,Atm : 21.9[°C] 54.1[%]
Serial No. :N/A Notel : ch:40_5200MHz
Test mode : 5GHz_W52_11a_Tx_Middle Note2 :
[dB(x V/m)]
92
“E i i i i A <FCC E_GHz(Peak Only)_3m
10 E ! ! ! S S B N Limit(PK)
E | | | | 1 | | | <02_GHz_Tx W52_11a Mid>
100 £ ! ! ' ' : L — Peak level(H,PK)
g : ! ! ! ! Lo Peak level(V,PK)
90 £ | | | ' | s Emission level(H,PK)
3 : ! : 1
80 = 1 1 1 1 | 1 1 1
= 1 | 1 | | 1 | 1
g : === ===
‘gj E 1 | | | 1 | 1 |
HY: —r——
50 & i i i i '
- 1 1 1 ¥ | 1 1 1
40 F I : i 1
- | | | | 1 | o
30 F T : : —
4 1 1 1 1 I 1 I 1
‘)0 - 1 1 1 1 I 1 I 1
T E i i i i o
10 E ' " " + —t
= 1 1 1 1 I 1 I 1
o E ! | ! : A i ¢
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading c. T Result Limit Margin Height Angle
PK PK PK PK .
[MHz] [dB(V)] [dB(1/m)] [dB(uV/m)] [dB(uV/m)]  [dB] [cm] [° ]
1 10400.000 H 46.0 9.9 55.9 68. 2 12.3 118.0 166. 0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 40GHz at the 3 meters distance.

TOV SUD Zacta Ltd. Report number: JPD-TR-17220-0
Test Report Rev.FCC-E2.1 FCC ID: JOYFA51
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[114]
W52 / Channel High
BELOW 1GHz

sopkrkkk  RADIATED EMISSION  seskskokstokok
[ 3m Semi-anechoic chamber ]

TUV SUD Zacta Ltd. <{<DATA Sheet No.05>>

19 October,2017

Company name : KYOCERA Corporation Standard : FCC Part.15 subpart E
EUT : Tablet Operator : T.Seino )
Model No. : FA51 Temp,Hum,Atm : 20.0["C] 31.2[%]
Serial No. :N/A Notel : ch:48 5240MHz
Test mode : 5GHz_W52_11a_Tx_High Note2 :
[dB(u V/m)]
60 T T T T T T T T T T T T T <FCC B.3m>
- | 1 l [ | | 1 1 1 [ -om
e ! Lo | ——— LimitQP)
C 1 | I R T | | | | oo <03 MHz_Tx W52_11a_High>
&6 \ | I T T ! | | 1 i — Peak le\’t‘l(H,PK)
TR EEREE : EEEEEEE Peak level(V,PK)
1 1 | | | | I I I 1 1 1 1 1
r 1 1 | I I + + 1 1 1 1 1 1 1
™ 1 | | | | | I 1 1 1 1 1 1 1
40 1 R 1 \ \ T
B 1 | | I I | 1 1 1 1 1 1 1 1
r 1 1 | | | 1 I 1 1 1 1 1 1 1
r 1 1 | 1 1 1 1 1 1 1 1 1 1 1
E - 1 | | | | | 1 1 1 1 1 1 1 1
;i 30 1 1 1 1 1 1 1 1 1 1 1 1 1 1
- - I T T T | | | Lo
r 1 1 1 1 1 1 1 ] 1 1 1 1 1
= 1 | | | | | 1 1 1 1
20 —— 1 i i T
I | 1 1 | I 1 1 1
| | 1 | | I 1 1 1 1 1
1 1 1 1 1 I I 1 1 1 1 1
1 | | | |, I 1 1 1 1 1 1
10 — ' ; ; _—
= 1 1 1 | I 1 1 1 1 1 1
C i R i i A R R
1 I | | | | 1 1 1 1 1 1 1
[ 1 1 I I | | 1 1 1 1 1 1 1
0 1 1 1 n n 1 & i 1 1 n 1 1
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]
Final Result
No. Frequency (P) " Height Angle

[MHz] [dB(1/m)] [cm] ° ]

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.

TOV SUD Zacta Ltd.
Test Report Rev.FCC-E2.1

Report number: JPD-TR-17220-0
FCC ID: JOYFA51
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[114]
W52 / Channel High
ABOVE 1GHz
sl RADIATED EMISSION  sekskeksiolor
[ 3m Semi-anechoic chamber ]
TUV SUD Zacta Ltd. <{{DATA Sheet No.06>> 20 October,2017
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart E
EUT : Tablet Operator : T.Watanabe _
Model No. : FA51 Temp,Hum,Atm : 23.1[C] 27.6[%)
Serial No. :N/A Notel : ch:48 5240MHz
Test mode : 5GHz_ W52_11a_Tx High Note2 -
[dB( 2 V/m)]
e | i i i I <FCC E_GHz(Peak Only) 3m>
10 E ! ! S S S N T ———  Limit(PK)
E 1 1 | 1 | o <03_GHz_Tx W52_11a High>
100 E ! ! ' ! : 1 b — Peak level(H,PK)
E : ! ! ! R Peak level(V,PK)
90 E H H Emission level(H,PK)
“ £ | : | : A R
E i i i i R T
70 1 1 1 1 1 1 1 1
—
50 i i i i '
40 F 1 : : : ———
C 1 1 1 1 I 1 1 1
30 E ] : : —
C 1 1 1 1 | 1 1 1
9 - 1 1 1 1 I 1 1 1
™ E : : N TR T B
10 £ : : ; A
o E ! ! N S N N
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading c.ft Result Limit Margin Height Angle
PK PK PK PK i
[MHZ] (dB(uV)] [dB(1/m)] [dB(uV/m)] [dB(uV/m)]  [dB] (cm] ]
1 10480.000 H 45. 7 10.0 55,7 68. 2 12.5 113..0 277.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 40GHz at the 3 meters distance.

TOV SUD Zacta Ltd. Report number: JPD-TR-17220-0
Test Report Rev.FCC-E2.1 FCC ID: JOYFA51



[114]
W53/ Channel Low
BELOW 1GHz

Page 80 of 159

sickorkkk  RADIATED EMISSION  skekskokokofor
[ 3m Semi-anechoic chamber ]

TUV SUD Zacta Ltd.

: KYOCERA Corporation

Coxllpul)y name

EUT : Tablet
Model No. : FA51
Serial No. :N/A

Test mode : 5GHz_W53_11a_Tx_Low

<{DATA Sheet No.07>> 19 October,2017

Standard : FCC Part.15 subpart E
Operator : T.Seino
Temp,Hum,Atm : 20.0[C] 31.2[%]

Notel : ch:52_5260MHz

Note2 <

[dB(u V/m)]
60

L i Lo i i i o0 <FCC B_3m>
C | T N | 1 | D0 b ——— Limit(QP)
N i I [ N | 1 | 1 1 oo <04 MHz Tx W53_11a_Low>
50 ; I S S ; ; ; — Peak level(H,PK)
i i A R T i : I I T Peak level(V,PK)
| I 1 1 1 1 1 1 I : : : : : : :
S R | E A N N N
40 L. | 1 1 | 1 1 1 1 1 k 1 1 1 1
| | 1 1 | I 1 1 1 1 1 1 1 1 |
I 1 1 1 I 1 1 1 1 | 1 1 1 1
= | 1 1 1 I 1 1 I 1 I 1 1 1 |
—QJ - | 1 1 I I 1 1 1 1 1 1 1 1 1
S 30 1 1 1 1 1 1 1 1 1 1 1 1 1 1
- - i A R T i i i I T T
r I 1 1 I I 1 1 1 1 I 1 1 1
o I 1 1 1 1 1 1 1 1 1 |
= | 1 1 1 1 1 1y, 1 1 1
20 — T o
1 1 | I 1 1 1 1 1 |
1 1 1 I | 1 I 1 1 1 I
| 1 1 1 1 1 1 1 1 1 1 1
1 1 1 1 1 1 1 1 1 1 1
1 1 1 1 1 1 1 1 1 1
e T : 1 L 13 |
- | 1 1 | 1 1 1 1 1 1 1 1 1
L I 1 1 I I 1 1 1 I 1 1 1 I
I 1 1 I I | 1 1 I 1 1 1 I
P S SN S N O A ! R B N
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]
Final Result
No. Frequency (P) c.t Height Angle

[MHz] [dB(1/m)]

Note:

[cm]

]

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.

TOV SUD Zacta Ltd.
Test Report Rev.FCC-E2.1

Report number: JPD-TR-17220-0
FCC ID: JOYFA51
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[114]
W53/ Channel Low

ABOVE 1GHz
sdorkx RADTATED EMISSION ssoskickok
[ 3m Semi-anechoic chamber ]

TUV SUD Zacta Ltd.

[dB(x V/m)]
9

<{{DATA Sheet No.08>>

Company name : KYOCERA Corporation Standard : FCC Part.15 subpart E
EUT : Tablet Operator : T.Watanabe

Model No. : FA51 Temp,Hum,Atm : 23.1[°C] 27.6[%]

Serial No. :N/A Notel : ch:52_5260MHz

Test mode : 5GHz_ W53_11a_Tx_Low Note2 -

20 October,2017

120

{FCC E_GHz(Peak_Only)_3m>
Limit(PK)

E i i i i R
C 1 1 1 1 | 1 1 1 —
150 & ; : S S S A <04 GHz.Tx W53_11a Low>
100 E . : . : . Lt ———  Peak level(H,PK)
2 ! ! ! ! ! Lo Peak level(V,PK)
9 E ! . ‘ H ; — Emission level(H,PK)
E : | i | A R
80 | 1 y y 3 T
- 1 1 1 1 I 1 I 1
70 E - - " - —
° E H i i | Lo
N Wi ' : A
50 E T ] ] 7 ' ]
40 ; 0 i i i ———
30 F ; . . . —
- E | | i i L0
“E i i i i I
10 F ; " " ; —
- 1 1 1 1 I 1 | 1
o E ! ! N N B S
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading c.tf Result Limit Margin Height Angle
PK PK PK PK )
[MHz] [dB(xV)] [dB(1/m)] [dB(xV/m)] [dB(uV/m)]  [dB] [em] ¢ 1]
1 10520.000 H 45.9 10.0 55.9 68. 2 12: 3 153.0 67.0

Note:

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 40GHz at the 3 meters distance.

TOV SUD Zacta Ltd.
Test Report Rev.FCC-E2.1

Report number: JPD-TR-17220-0
FCC ID: JOYFA51
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[114]
W53/ Channel Middle
BELOW 1GHz
sokrciokk  RADTATED EMISSION  seksbokokokok
[ 3m Semi-anechoic chamber ]
TUV SUD Zacta Ltd. <{{DATA Sheet No.09>> 19 October,2017
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart E
EUT : Tablet Operator : T.Seino g
Model No. : FA51 Temp,Hum,Atm : 20.0[°C] 31.2[%]
Serial No. :N/A Notel : ch:56_5280MHz
Test mode : 5GHz_W53_11a_Tx Middle Note2 -
[dB(x V/m)]
SE—71 7 711 : 1 1 1 1 1 1| <FCCB3m
F o | Lo ] —— Limit@p)
N | I [ B B 1 | 1 | o o <05 MHz Tx W53_11a_ Mid>
50 — H ; -+l —— Peak level(H,PK)
SRR ! IR EE Peak level(V,PK)
L I 1 1 1 1 1 1 [ I 1 ] 1 1 1 I
I 1 1 I I + + 1 1 ) 1 1 1 I
AR I : M
40 = | 1 1 1 1 1 1 1 1 1 1 1 1 1
| | 1 1 I | 1 1 1 1 I 1 1 1 I
| 1 1 | I 1 1 1 1 I 1 1 1 |
- | 1 1 1 I 1 1 1 1 I 1 1 1 I
E - | 1 1 1 1 1 1 1 1 | 1 1 1 I
S 30 1 1 1 1 1 1 1 1 1 1 1 1 1 1
3 - A T R | | A A R R
r I 1 1 I I 1 1 1 1 I 1 1 1
o I 1 1 1 1 1 1 1 1 1 1
= | 1 1 1 1 1 I“ 1 1 1
20 g ———— - —
1 1 | I 1 1 1 |
1 1 I | 1 1 1 1 1 |
| 1 1 1 1 1 1 1 1 1 1
| 1 1 1 1 1 1 1 1 1 1
] 1 1 1 1 1 1 1 1 1 1
W ™ ! : 3 00
- 1 1 1 | 1 1 1 1 1 1 1 1 |
L I 1 1 I 1 1 1 1 I 1 1 1 I
I 1 1 I I  § 1 1 I 1 1 1 I
oL . ! (I | ! ! ! I |
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]

Final Result

No. Frequency (P) " Height Angle
[MHz] [dB(1/m)] [cm] ° ]

Note:

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.

TOV SUD Zacta Ltd. Report number: JPD-TR-17220-0
Test Report Rev.FCC-E2.1 FCC ID: JOYFA51
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[114]
W53/ Channel Middle
ABOVE 1GHz
skrdoiokk  RADTATED EMISSION  ssfokskoiodor
[ 3m Semi-anechoic chamber ]
TUV SUD Zacta Ltd. <{DATA Sheet No.10>> 20 October,2017
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart E
EUT : Tablet Operator : T.Watanabe _
Model No. : FA51 Temp,Hum,Atm : 23.1[°C] 27.6[%]
Serial No. :N/A Notel : ch:56_5280MHz
Test mode : 5GHz_W53_11a_Tx_Middle Note2 -
[dB(x V/m)]
120

{FCC E_GHz(Peak_Only)_3m>
Limit(PK)

F i i i i o
= 1 1 1 I I 1 I 1 ——
el ; ! S S S A <05.GHz. Tx W53_11a Mid>
100 E ’ ; ! — ———— Peak level(H,PK)
E ] ! ! ) Lor Peak level(V,PK)
90 ; ! | | ' | ; — Emission level(H,PK)
80 : : R
o 1 | | | 1 | 1 |
0 F : = ————
2 - | 1 1 1 1 1 1 1
) : ' : S
- E 1 1 | |
o8 w M
10 F : i i ] 1
= 1 1 1 1 I 1 I 1
30 E ] I : — T
E | | | | | | o
20 F ; : : —
10 £ ; : S S S
= 1 1 1 1 I 1 I 1
o E : 1 " } (I (N
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading " Result Limit Margin Height Angle
PK PK PK PK
[MHz] [dB(xV)] [dB(1/m)] [dB(uxV/m)] [dB(xV/m)]  [dB] [cm] [° 1]
1 10560.000 H 46. 3 10. 1 56. 4 68. 2 11.8 140.0 93.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 40GHz at the 3 meters distance.

TOV SUD Zacta Ltd. Report number: JPD-TR-17220-0
Test Report Rev.FCC-E2.1 FCC ID: JOYFA51
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[114]
W53/ Channel High
BELOW 1GHz
sk RADTATED EMISSION - sokskksiodor
[ 3m Semi-anechoic chamber ]
TUV SUD Zacta Ltd. <{DATA Sheet No.11>> 19 October,2017
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart E
EUT : Tablet Operator : T.Seino ;
Model No. : FA51 Temp,Hum,Atm : 20.0[°C] 31.2[%]
Serial No. :N/A Notel : ch:64_5320MHz
Test mode : 5GHz_W53_11a_Tx_High Note2 :
[dB(uz V/m)]
W7 T T ! T 1 7 1 1 1] <FCCB3w
SEEEERE : Lo b b ] ——— Linit@QP)
r I 1 [ B | | | | oo <06_.MHz Tx W53_11a_High>
50 l I ——t ' ; ; ; — — 0K lcwl(H,P}}')
IR ERE ! R Peak level(VPK)
L 1 I I I I I 1 I 1 1 1 1 1 1
1 1 I I I + ' ] i 1 1 1 1 1
i " 1 S (I 8 | : ! | I B A
40 [ 1 | | | | | 1 1 1 1 1 1 1 1
L 1 I I I I I | 1 1 1 1 1 1 1
1 I I I I I 1 1 1 1 1 1 1 1
ud 1 I I I I I | 1 1 | 1 1 1 1
¥ g 00 UG : i 0 g
z 30
3 - A T S T | | A
e 1 1 I I I I 1 1 1 1 1 1 1
= 1 1 I I I I | i 1 1
- 1 1 | | | | 1 1 1
20 T i 1
I I I I I 1 1 1 1
I I I I I I 1 1 1 1 1
1 I I I I I 1 1 1 1 1
1 I I I I 1 1 1 1 1 1
10 — ‘ ; —
- 1 I I I I 1 1 1 1 1 1
- 1 | | | | | 1 1 1 1 1 1 1
L 1 1 1 I I I 1 1 1 1 1 1 1
1 1 I I I I | i 1 1 1 1 1
oL H . I ] . | ! I
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]

Final Result

No. Frequency (P) c.f Height Angle
[MHz] [dB(1/m)] [cm] [ ]

Note:

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.

TOV SUD Zacta Ltd. Report number: JPD-TR-17220-0
Test Report Rev.FCC-E2.1 FCC ID: JOYFA51
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[114]
W53/ Channel High
ABOVE 1GHz
skpkiokk  RADTATED EMISSION  sskokskokodor
[ 3m Semi-anechoic chamber ]
TUV SUD Zacta Ltd. <{DATA Sheet No.12>> 20 October,2017
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart E
EUT : Tablet Operator : T.Watanabe _
Model No. : FA51 Temp,Hum,Atm : 23.1[°C] 27.6[%]
Serial No. :N/A Notel : ch:64_5320MHz
Test mode : 5GHz_W53_11a_Tx_High Note2 :
[dB(x V/m)]
" E i i i i oo <FCC E_GHz(Peak Only)_3m>
110 E ! ! ! 1 ! L1 — Limit(PK)
E 1 i 1 | | [ <06_GHz_Tx W53_11a High>
100 E ; ; f — ———  Peak level(H,PK)
E : ! ! ! ! Lo Peak level(V,PK)
90 E + - - : : — Emission level(H,PK)
3 i i i N I T R & 5L ~VL(H,CAV)
80 i 5 | | T
o 1 1 1 | 1 1 1 1
70 - - - A
A | T
% 60 F =
- E : L ‘
50 & i i i —
by 1 1 1 1 1 | 1 ()]
40 F i i i ————1
= 1 1 1 1 1 1 | 1
30 E ] : : — T
o 1 1 1 | I 1 | 1
20 - 1 1 1 | I 1 | 1
E | i i i T
- 1 1 1 1 | 1 1 1
10 | 1 1 1 t 1 t +—t
= 1 1 1 1 I 1 | 1
o E : i ! ) ! A
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading Reading o.f Result Result Limit Margin Margin Height Angle
PK CAV ) PK CAV PK PK CAV X
[MHz] [dB(pV)] [dB(uV)] [dB(1/m)] [dB(uV/m)] [dB(uV/m)] [dB(uV/m)] [dB] [dB] [cm] [°]
1 10640.000 H 46.4 34.8 10. 2 56.6 45.0 74.0 17.4 9.0 130.0 151.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 40GHz at the 3 meters distance.

TOV SUD Zacta Ltd. Report number: JPD-TR-17220-0
Test Report Rev.FCC-E2.1 FCC ID: JOYFA51
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[114]
W56 / Channel Low
BELOW 1GHz
sk RADTATED EMISSION - sokskksiodor
[ 3m Semi-anechoic chamber ]
TUV SUD Zacta Ltd. <{DATA Sheet No.13>> 19 October,2017
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart E
EUT : Tablet Operator : T.Seino :
Model No. : FA51 Temp,Hum,Atm : 20.0[C] 31.2[%]
Serial No. :N/A Notel : ¢h:100_5500MHz
Test mode : 5GHz_W56_11a_Tx_Low Note2 -
[dB(u V/m)]
60 T T T T T T T T T T T T el \
o 1 1 1 1 [ | | | 1 I | [ <{FCC B_3m o
JEEEEE : Lo b b ] ——— LinitQP)
r 1 | [ | | | | oo <07 MHz_ Tx W56_11a_Low>
60 ! ! Lo ] ! ! , LI —— Peak level(H,PK)
- 1 | 1 [ | | | | | [ Peak level(V,PK)
L 1 | | | | | I I I I I I I I
0 1 1 | | | | I I I I I I I I
1 | | | | + + I I I I I I I
i . R 1 : \ I I
40 [ 1 | | | | 1 1 1 1 1 1 1 1 1
n 1 1 | | | | I I I I I I I I
1 | | | | | I I I I I I I I
~ 1 1 | | | | I I I I I I I I
?’ ) - 1 | | | | | I I I I I I I I
§ ¥ E T
1 | | | | | I I I I I I I
1 | | | | | I I I I
1 | | | | 1 1 1 1 1
20 I e e o 1
1 | | | | I I I
| | | | | I I I I I
1 | | | | I I I I I I I
1 | | | I I I I I I I
10 — ; —
P 1 1 | | I I I I I I I
- 1 | | I | 1 1 1 1 1 1 1 1
L 1 | | | | | I I I I I I I
1 | | | | | I I I I I I I
oL : : I ] A : H I I
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]

Final Result

No. Frequency (P) c.f Height Angle
[MHz] [dB(1/m)] [cm] [ ]

Note:

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.

TOV SUD Zacta Ltd. Report number: JPD-TR-17220-0
Test Report Rev.FCC-E2.1 FCC ID: JOYFA51
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[114]
W56 / Channel Low
ABOVE 1GHz
sopioiciolk . RADIATED EMISSION  sekskelekolek
[ 3m Semi-anechoic chamber ]
TUV SUD Zacta Ltd. <{<{DATA Sheet No.14>> 20 October,2017
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart E
EUT : Tablet Operator : T.Watanabe _
Model No. : FA51 Temp,Hum,Atm : 23.1[C] 27.6[%)
Serial No. :N/A Notel : ¢h:100_5500MHz
Test mode : 5GHz_W56_11a_Tx_High Note2 -
[dB(x V/m)]
120 s i i | i R <FCC E_GHz(Peak Only) 3m>
110 E ! ! ) ! ! [N N — Limit(PK)
c 1 1 1 | 1 1 1 1 <07_GHz_Tx W56_11a_Low>
100 ! ! ! : : ;! — Peak level(H,PK)
E ! ! ! ] T Peak level(V,PK)
90 E ! ! ! . ; I S Emission level(H,PK)
E i i i A T T —e—  #EL~VL(H,CAV)
80 F + + : + + —— % Emission level(V,PK)
F 1 1 | 1 | | 1 1
0 : s — ——
E F 1 | | | | | | 1
Y ——
50 B~ , i ] —
120 F ! i i —
C 1 1 1 1 I 1 1 1
30 E I l l ———T— T
o 1 1 I 1 | I | 1
00 - 1 1 | 1 | | 1 1
=2 E i i i i o
10 F - . ' . + R
- 1 1 1 1 1 1 1 1
= 1 1 1 1 1 1 1 1
0 1 1 1 1 1 1 1 s
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading Reading c.f Result Result Limit Margin Margin Height Angle
PK CAV PK CAV PK PK CAV
[MHz] [dB(pV)] [dB(nV)] [dB(1/m)] [dB(pV/m)] [dB(uV/m)] [dB(uV/m)]  [dB] (dB] [cm] I
1 5467.400 H 49.8 ——— 10. 2 60.0  ——— 68. 2 82 —m 129.0 248.0
2 5465.600 V 50.3 ——— 10. 2 60.5 @ ———- 68. 2 g — 162.0 275.0
3 11000.000 H 45.6 34.1 10. 6 56. 2 4.7 74.0 17.8 9.3 155.0 79.0
Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 40GHz at the 3 meters distance.
TOV SUD Zacta Ltd. Report number: JPD-TR-17220-0

Test Report Rev.FCC-E2.1 FCC ID: JOYFA51



Page 88 of 159

[114]
W56 / Channel Middle
BELOW 1GHz
soiiiokk RADTATED EMISSION  skekskokorsdor
[ 3m Semi-anechoic chamber ]
TUV SUD Zacta Ltd. <{DATA Sheet No.15>> 19 October,2017
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart E
EUT : Tablet Operator : T.Seino )
Model No. : FA51 Temp,Hum,Atm : 20.0["C] 31.2[%]
Serial No. :N/A Notel : ch:116_5580MHz
Test mode : 5GHz_W56_11a_Tx _Middle Note2 -
[dB(x V/m)]
p T A ! T 1 1 1 1 1 1] FCCB3m
SRR : Lo b ——— Limit@p)
r 1 | | [ 1 | | I | o a1 <08 MHz Tx W56_11a Middle>
&0 ! [ ! ! ! ! — Peak level(H,PK)
R EEE ! R EEE Peak level(V/;PK)
B I I | 1 I 1 I ] I 1 1 I I 1 I
I I I 1 I + + I 1 1 I I 1 I
I I | | 1 1 | 1 1 1 1 1 1 1 1
40 L 1 1 | 1 1 1 1 1 1 1 1 1 1 1
L I I | 1 I 1 I I 1 1 I ¥ 1 I
I 1 1 1 1 1 1 1 1 1 1 I 1 1
o 1 1 1 1 1 1 1 1 1 1 1 1 1 1
E b I I | 1 I 1 I I 1 1 I I 1 I
E 1 1 1 1 1 1 1 1 1 1 1 1 1 1
i A T A A i | A
I I | 1 I 1 | I 1 1 I I [}
I I I 1 I 1 I 1 1 I )
i R ' i 1 ol
] I | 1 ] 1
I I 1 I 1
1 1 1 1 |
I 1 I 1
| 1 I |
1
0 "
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]

Final Result

No. Frequency (P) o i Height Angle
[MHz] [dB(1/m)] [cm] [° ]

Note:

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.

TOV SUD Zacta Ltd. Report number: JPD-TR-17220-0
Test Report Rev.FCC-E2.1 FCC ID: JOYFA51
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[114]
W56 / Channel Middle
ABOVE 1GHz
sopoiiokk RADIATED EMISSION  sekekstorsdor
[ 3m Semi-anechoic chamber ]
TUV SUD Zacta Ltd. <{DATA Sheet No.16>> 20 October,2017
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart E
EUT : Tablet Operator : T.Watanabe _
Model No. : FA51 Temp,Hum,Atm : 23.1[°C] 27.6[%]
Serial No. :N/A Notel : ch:116_5580MHz
Test mode : 5GHz_W56_11a_Tx_Mid Note2 $
[dB(x V/m)]
9
el i i i o <FCC E_GHz(Peak_Only)_3m>
110 E ! ! ) [ ! (I Limit(PK)
E 1 | 1 | | [ <08_GHz_Tx W56_11a Mid>
100 E ; ; f — ———  Peak level(H,PK)
E ! ! ! : oo Peak level(V,PK)
90 E : - - - : — Emission level(H,PK)
- i i i A I T —&— #HELUL(H,CAV)
80 £ \ i i i BRI
- 1 1 1 1 1 1 1 1
g : == —
ﬁ o 1 | | | 1 1 | |
Y i —
50 i i i — ,
e 1 | | I 1 | | @
40 F i i i ————1
C 1 1 1 1 ] 1 I 1
30 F ] I I — T
C 1 1 1 1 I 1 I 1
20 E ; l ! ——
o 1 | l | I 1 [
- 1 1 1 1 1 1 1 1
10 E . . . ' ——t—t
= 1 1 1 1 I | | I
o E : ] I ] L I
1000.000 2000.000 5000.000 10000.000 18000.000
Frequency [MHz]
Final Result
No. Frequency (P) Reading Reading R ¢ Result Result Limit Margin Margin Height Angle
PK CAV ‘ PK CAV PK PK [
[MHz] [dB(xV)] [dB(xV)] [dB(1/m)] [dB(uV/m)] [dB(xV/m)] [dB(uV/m)]  [dB] [dB] (cm] ° ]
1 11160.000 H 46.8 34.8 10.9 67.7 45.7 74.0 16. 3 8.3 181.0 241.0
Note:

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 40GHz at the 3 meters distance.

TOV SUD Zacta Ltd. Report number: JPD-TR-17220-0
Test Report Rev.FCC-E2.1 FCC ID: JOYFA51
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[114]
W56 / Channel High
BELOW 1GHz
sk RADTATED EMISSION  sskoickokofor
[ 3m Semi-anechoic chamber ]
TUV SUD Zacta Ltd. <{DATA Sheet No.17>> 19 October,2017
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart E
EUT : Tablet Operator : T.Seino R
Model No. : FA51 Temp,Hum,Atm : 20.0[°C] 31.2[%]
Serial No. :N/A Notel : ch:140_5700MHz
Test mode : 5GHz_W56_11a_Tx_High Note2 <
[dB(u ‘\“'/"m)]
Sl S : 1 1 1 1 1 1] <FCCB3m
SN R : Cop | ——— Limit@P)
r 1 I [ 1 | | 1 oo <09.MHz Tx W56_11a_High>
5 ! [ N : [ ! HI N N . — Peak level(H,PK)
IR EEE : IEEEEEE Peal level(V.PK)
L 1 1 1 1 1 1 1 I I 1 1 1 1 | 1
1 1 1 1 1 + + 1 1 1 1 1 I |
" 1 1 1 1 1 1 1  § 1 1 1 1 | 1
40 v R : 1 : T T T
: 1 1 1 1 1 1 1 I 1 1 1 1 1 |
1 1 1 I 1 1 1 1 1 1 1 1 | 1
r 1 1 1 I 1 1 1 1 1 1 1 1 1 |
¥ o 010 : NN
2 30
3 - A S T R R i | R A
o 1 I I I I 1 1 1 1 1 1 1 I
- 1 1 1 I 1 1 1 | 1 1 |
n i [ R ¥ i L ol i
20
oo Lo
1 1 | 1 1 1 1 1 1 | 1
1 I I | 1 1 1 1 1 1 | 1
1 | | 1 1 1 1 1 1 I 1 1
10 — — : ———
o 1 1 | 1 1 1 1 1 1 I 1
- 1 1 1 | | 1 1 1 1 1 1 | 1
L 1 1 1 1 1 1 1 1 1 1 1 I 1
1 1 1 1 1 1 1 1 1 1 1 I 1
oL H : - : i : I [N [
30.000 50.000 100.000 500.000 1000.000
Frequency [MHz]

Final Result

No. Frequency (P) c. f Height Angle
[MHz] [dB(1/m)] [cm] ]

Note:

1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 9kHz to 1000MHz at the 3 meters distance.

TOV SUD Zacta Ltd. Report number: JPD-TR-17220-0
Test Report Rev.FCC-E2.1 FCC ID: JOYFA51
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[114]
W56 / Channel High
ABOVE 1GHz
skpkiokk  RADTATED EMISSION  sskokskokodor
[ 3m Semi-anechoic chamber ]
TUV SUD Zacta Ltd. <{DATA Sheet No.18>> 21 October,2017
Company name : KYOCERA Corporation Standard : FCC Part.15 subpart E
EUT : Tablet Operator : T.Watanabe _
Model No. : FA51 Temp,Hum,Atm : 21.4[°C] 42.1[%]
Serial No. :N/A Notel : ch:140_5700MHz
Test mode : 5GHz_W56_11a_Tx_High Note2 4
[dB(x V/m)]
120 ¢ T T T T T T T T ~ SLI, \
E | | | H i HEH <{FCC E_GHz(Peak_Only)_3m>
110 E ! { U ' ) [ — Limit(PK)
£ 1 | | | i i o <09_GHz_Tx W56_11a High>
100 E ; ; f — ———  Peak level(H,PK)
F ! ! ! ! : LI Peak level(V,PK)
90 F : | | | : —t— - Emission level(H,PK)
E 1 I I | i | o = &L ~L(H,CAV)
80 £ , i : y B R
- 1 1 1 1 1 1 1 1
70 " ' : —
1 1 1 1 I 1 I 1
1 1 1 1 1 1 1
1 1 1 I 1
1 1} 1

Level
w D
(=] o
\ ”

1 ]
1 I I I

-y 1 1 1 1 1 1 1
40 F : i i — T
C 1 1 1 1 ] 1 I 1
30 E : I I — T
C 1 I I I | I | I
20 E ; l ! ——
o 1 | l | I 1 [
- 1 1 1 1 1 1 1 1
10 E . . . ' ——t—t
e 1 1 1 1 | | | I
o E : ] I ] L I

1000.000 2000.000 5000.000 10000.000 18000.000

Frequency [MHz]
Final Result
No. Frequency (P) Reading Reading R ¢ Result Result Limit Margin Margin Height Angle
PK CAV ‘ PK CAV PK PK [ 7
[MHz] [dB(pV)] [dB(xV)] [dB(1/m)] [dB(uV/m] [dB(pV/m)] [dB(uV/m)]  [dB] [dB] [cm] [° 1]
1 11400.000 H 46.0 34.3 11.2 67.2 45.5 74.0 16.8 8.5 128.0 212.0

Note:
1. Emission Level (Margin) = Limit - [Reading + Factor ( Antenna + Cable — Amp)]
2. No emission were detected in frequency range 18GHz to 40GHz at the 3 meters distance.

TOV SUD Zacta Ltd. Report number: JPD-TR-17220-0
Test Report Rev.FCC-E2.1 FCC ID: JOYFA51
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